Parts

Manual
1S500Z Series

Zero-Turn Riding Mower

Models: Description:
5900770 1S500Z Serigs w/ 61"iCD Mower Deck & ROPS (1S500ZB2661)

5900841 1S500Z Series w/ 52" iCD Mower Deck & ROPS AUS/NZ (1S500ZB2652 AUS/NZ)
5900842 I1S500Z Series w/ 52" iCD Mower Deck & ROPS (1S500ZB2652)

5900957 1S500Z Series w/ 52" iCD Mower Deck & ROPS (1S500ZB2752)

5900958 1S500Z Series w/ 61" iCD Mower Deck & ROPS (1S500ZB2761)

5900981 1S500Z Series w/ 52" iCD Mower Deck & ROPS ANSI EXP (1S500ZB2752 ANSI-EXP)

Briggs and Stratton Power Products Group, LLC.
5375 North Main Street

Munnsville, NY 13409 USA R 51 02%35
800-933-6175 evision

Rev. Date: 6/22/12
TP 400-7435-Z-50-F







Table Of Contents

MODEL COMPONENTS PAGE
Main Frame & Front SUSPENSION GIrOUP .....cccoeeeiiiiieie e, 4
Rear BUMper & ROPS GrOUP ....cccooeeeieieeeeeee e, 6
Seat Mount & Floor Group (S/N: 2012600080 & ADOVE) .......eiiiiiiiiiiiie ettt a e e e e e e e e e e e e enneees 8
FUEI TANK & MOUNE GIOUD .. ..uuiiiiiiiiiee e ittt e e e ettt e e e e et e e e e e e e et aeeeeeeeeeabaseeeaeeeeaassssaeeaeaeeesaasbasaeeaeeesaanssssneeeeeeaaansens 10
Instrument & CONtrol PAn@l GrOUD .........uuiiiiiiiiiiiiiee et et e e e e e e e e e e e e e e e e sabaaaeeaeeeeeaatbbaeeeaeeesantareseeaeesaanreeeas 12
Engine & PTO Group - Models w/ 52" & 61" iCD MOWET DECKS ......cccuuiiiiiiiiiiiiiie et 14
Engine Service Parts - Briggs & Stratton Professional SEreS ..........cooii it 16
PUMD DIIVE GIOUD ...ttt ettt ettt e e e ettt o4 st e 2ottt e ek e et e o2 h et e o4 e et e e ek et e o4 ek e e e e et e e e e mnn e e e aaneeeeenne e e e annes 18
1Y Lo} 1Te] g W @7 o] a1 1 o] I €1 o U] o TP 20
[ 1Yo [ U] [Tol Y o U ) A C T4 01U o J R PPPSROPRR 24
[ 1Yo L= TU ][ ToR €14 o TU ] o P EPPR SO 26
Hydraulic COMPONENTS SEIVICE GIOUD .....ciiuuieeiiiiiieiittie ettt ettt ekttt et e e et e e o st e e e ek e e e e aabe e e e s sbe e e s b b et e e ettt e e snneeeeaaneeeas 28
Tl To J =T = 1 (ST ] (o] U o SRRSO 30
REAI SUSPENSION GIOUP ...eveiiiieeiieiiiiitiee e e e e ettt e e e e e e e teeeeeeeeeeeataeeeeeeeeesataaeeaaeaeasastssseeaeeesaaassssanaaaeseasassseseeeeeessasssseneeeeean 32
DECK Lift GIOUP ...ttt e e ettt e e e e et et et e e e eeeeeetaataeeeeeeeeeasatbeeeeeaeeessasbaseeeeeee s nbasaeeeeeesaaassssnneaeeesanassres 34
LA g TETC IR T (Y €4 o TU T o PPN 38
(D =Tor= S = = g o I 1Y oo =Y PSR PP 40
Decals - Safety & OPEration ...........eeiiiiiiiiii et e s e e e et e e e e ah et e e e bt r e e e e e e et 42
Decals - Safety & Operation = ANSI EXP ........ooiiiiiiiiii ettt e et st e e e e s ar e e e e as 44
EVAD CANISEI GrOUP ....c.iiiiiiiiie i e e ettt e e e e ettt e e e e e e ettt eeeeeeeeee s taeeeeeeeeseaaasaeeeeeessesssasaesaeeeeesaassasseeesensnsbeneeeeeeeanssnnneeens 46
52" MoWer DECK - ROIIEIS & CASTEIS .....uuiiiiiiiiie ittt ettt e ettt e e ettt e e saa et e e 4R R R e e e eae e e e snseeeeeanbeeeeeneeeesanneeeean 48
61" Mower Deck - Pulleys, BEIts & IAIEF AN ...t e e e e e e e st e s e e e e s et e e e e e e e sennnneaaeeeananes 50
61" Mower Deck - Housing, Covers, SpIindles & BIAdES ..........ccooiiiiiiiiiiiei et a e e, 52
61" Mower Deck - HaNGEr CRaiNS ...ttt ettt e e e e e s e e he et e et e e e e e e asse s aeeeaaeaeaansaneeeeaaeeaaaeeaaeeaaannnnns 54
61" Mower Deck - Rollers & Casters 96
52" Mower DECK - HANGEI CRAINS ...ttt ettt e e e et e e e e e e e s b et et e e e e eaaassaaeeaeaesesansbsaseaaeeesaaeeeeeeseannnees 58
52" Mower Deck - Housing, Covers, Spindles & Blades GrOUP .........cc.uviiiiieeiiiiciiieiiee e e e a e e, 60
52" Mower Deck - Pulleys, BEItS & IAIEF A ......iii et s e s e e e e e e e e e e e s e e e e e e e e e e e e e e e e e e e e aeaeeeaeaeaesaaaaaaaanans 62
Spindle Service Parts - 5OBT095 ..........ooiiiiiiiie etttk et e e s tr e s r e e e e et bt e et e e e s et e e e b e e e e n e et e s e e e e aereeeeaan 64
Electrical Group - Briggs & STratton .............ouiiiiii et e et e e e e et e e e e e e s s e aba b e e e e e e eatbanreeaeeeaas 66
Electrical Schematics - Briggs & Stratton ...........ccuuiiiiiii oot e e e e e e et e e e e e e s e s aaar e e e e e e easreneas 68-71

Torque Specification Chart ..........cceeiiiieiiiir i e e rr e e ra s e e r s enara e ennrnens Inside Back Cover



Main Frame & Front Suspension Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300777

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981 (1S500ZB2752 ANSI-EXP)

5900841 (1S500ZB2652 AUS/NZ)

5900842 (1S5002B2652)

5900957 (1S500ZB2752)

5900958 (1S500ZB2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 4 TP 400-7435-Z-50-F

— o~ —~ —



Main Frame & Front Suspension Group

REF NO

o NOoO O~ WO =

a4 4 a4 a
A WODN =2 O ©

15a
15b
16
17
18
19
20
21
22
23
24
25
26

Footnotes

PART NO.
5021072
5025303
5025057
5025165
5025156
5025013X14
5025394
5025013X32
5025265X52
5025160
5025284
5023483
5402539B
5020884
54025368
5403810B
5047489
5022852
5100358
5102929
5102702
5403394B
5025449
5025448
5020883
5025457
1722009

QTy.

S O AN DE AN N =2 2202 RO 2 WS 2 AN RABRDN

DESCRIPTION
SEAL, GREASE
SCREW, 5/16-18 X 1 FLAT HD SC
NUT, 5/16-18 HEX NYLON LOCK
WASHER, 3/8" FENDER
WASHER, 3/8" SAE
BOLT, 3/8-16 X 1-3/4" GD5
NUT, 3/8-16 HEX NYLOCK FLANGE
BOLT, 3/8-16 X 4" GD5
BOLT, 3/4-16 X 6-1/2" YZ GD5
WASHER, 3/4" SAE
NUT, 3/4-16 HEX NYLON LOCK
SHOCK, SPRING ASSEMBLY
WELD, CASTER YOKE, 1S500Z - RED
BEARING, TAPERED ROLLER, 1"
WELD, FRONT PIVOT, IS500Z - RED (44" & 52" Models)
WELD, PIVOTING FRONT END - RED (61" Models)
SPACER, .75 X 1.00 X 2.38
PIVOT BEARING, 1.00" X 1.125" OD X 1.50"
PIVOT BEARING, 1.00" X 1.125" OD X .50"
CAP, LOW PROFILE, STEEL
PAD, FRICTION, .375 X 1.25 X 4.00
WELD, 1S500 MAIN FRAME - RED
WASHER, BELLEVILLE
NUT, 3/4-16, HEX JAM NYLON LOCK
BEARING CUP
BOLT, 1/4-28 X 1/2" GD5 YZ
STRAP-BLACK RUBB

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981 (1S500ZB2752 ANSI-EXP)

5900842 (1S500ZB2652)
5900957 (1S500ZB2752)
5900958 (1S500ZB2761)

(

5900841 (1S500ZB2652 AUS/NZ)
(
(

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

TP 400-7435-Z-50-F



Rear Bumper & ROPS Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300778

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981 (1S500ZB2752 ANSI-EXP)

5900841 (1S500ZB2652 AUS/NZ)

5900842 (1S5002B2652)

5900957 (1S500ZB2752)

5900958 (1S500ZB2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 6 TP 400-7435-Z-50-F

— o~ —~ —



Rear Bumper & ROPS Group

REF NO

o NOoO O~ WO =

4 4 4 a4 4 a4 a4
0N Ok, WN = O o

Footnotes

PART NO.
5023484
5100139
5100267
5400847A
5400844A
5045178
5100520
5101730
5025017X14
5025396
5025017X26
5025158
5402618A
5022308
5025155
5025011X8
54025478
5101049

QTy.

a2 N NN 2 D0 AN = = o a )= O]

DESCRIPTION
PLUG, PANEL, 1.25 - BLACK
SEAT BELT, RETRACTING - ASSM
SCREW, 1/2-13 X 1.00, SHCS
MOUNT, SEAT BELT - RH - BLK
PLATE, SEAT BELT ANCHOR - BLK
SPACER, .52 X 1.00 X .75
SPACER, .515 X 1.00 X .218
ROPS, 1S500Z
BOLT, 1/2-13 X 1-3/4 GD5 YZ
NUT, 1/2-13 HEX NYLOCK FLANGE
BOLT, 1/2-13 X 3-1/4, HEX HD, GD5, YZ
WASHER, 1/2" SAE
PLATE, HEAT SHIELD - 1S500Z - BLK
BODY CLIP, 5/16-18 X 1/2" DEEP
WASHER, 5/16" SAE
BOLT, 5/16-18 X 1" GD5 YZ
WELD, BUMPER - IS500Z - RED
CAP, VINYL

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981 (1S500ZB2752 ANSI-EXP)

5900842 (1S500ZB2652)
5900957 (1S500ZB2752)
5900958 (1S500ZB2761)

(

5900841 (1S500ZB2652 AUS/NZ)
(
(

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

TP 400-7435-Z-50-F



Seat Mount & Floor Group (S/N: 2012600080 & Above)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Seat Replacement Parts
20 - “Kit, Arm Rest (Set of Two)”

21 - ”Spring, Seat Adjustment”

22 - “Kit, Seat Rails, Complete”

15A, 15B

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981 (1S500ZB2752 ANSI-EXP)

5900841 (1S500ZB2652 AUS/NZ)

5900842 (1S5002B2652)

5900957 (1S500ZB2752)

5900958 (1S500ZB2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 8 TP 400-7435-Z-50-F

— o~ —~ —



Seat Mount & Floor Group (S/N: 2012600080 & Above)

REF NO

o NOoO O~ WO =

—_ a4 4 a4 O ©
A WODMNMN -2 OO0 T O

15a
15b
16
17
18
20
21
22
23
24
25

Footnotes

PART NO.
5022612
5025392
5600286
5025013X48
5025156
5025394
5101007
5100999
5403754B
5402688B
5403632B
5025013X8
5100909
54033898
5025011X8
5025292
5407719B
5403390B
197546
5403403B
5025481
1686907
5100636
5061599X1
5025128
5025480
35097

QTy.

D OO0 = 4 a0 2N = AN W= 24 N 4 4 4 a4 a0 = ON

DESCRIPTION
BUMPER, RUBBER 5/16-18
NUT, 5/16-18 HEX NYLOCK FLANGE
ASSM, SEAT PLATE W/ DECALS
BOLT, 3/8-16 X 6" GD5 YZ
WASHER, 3/8" SAE
NUT, 3/8-16 HEX NYLOCK FLANGE
SAFETY WALK, 17.17 X 6.00
SAFETY WALK, 17.13 X 11.50
PLATE, SEAT SUPPORT (44" & 52" - S/N: 2012635842 & Above)
WELD, SEAT SUPPORT (44" & 52" - S/N: 2012635841 & Below)
PLATE, SEAT SUPPORT (61" Models)
BOLT, 3/8-16 X 1" GD5 YZ
SEAT, NO ARM REST
PLATE, FLOOR PAN, FRONT - IS500Z
BOLT, 5/16-18 X 1" GD5 YZ
WASHER, 5/16" GD.9 FLAT
PLATE, FLOOR, REAR, 1S500 - RED (S/N: 2014671677 & Above)
PLATE, FLOOR PAN, REAR - 1S500Z (S/N: 2014671676 & Below)
MNT, VBRTN
PLATE, SUPPORT, FRONT FLOOR
BOLT, 3/8-18 X 5/8, FLANGE SERRATED
KIT, ARM REST (SV)
SPRING, SEAT ADJUSTMENT (SV)
KIT, SEAT RAILS (SV)
NUT, 3/8-16 HEX SERRATED FLANGE
WASHER, 3/8" INT TOOTH LOCK
MNT, VBRTN, 30 DURO

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981 (1S500ZB2752 ANSI-EXP)

5900842 (1S500ZB2652)
5900957 (1S500ZB2752)
5900958 (1S500ZB2761)

(

5900841 (1S500ZB2652 AUS/NZ)
(
(

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

TP 400-7435-Z-50-F



Fuel Tank & Mount Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

~14A,14B

U Fuel Supply Hose &
/"1 --- | Tank Replacement Parts ——

== 22 - Wire Loom,
| 1/21D,9.00long _________ 1
|

5300832

1A, 1B

The above parts group applies to the following Mfg. Nos.:

5900770 (1S500ZB2661)

5900981 (1S500ZB2752 ANSI-EXP)
5900841 (1S500ZB2652 AUS/NZ)
5900842 (1S500ZB2652)

5900957 (1S500ZB2752)

5900958 (1S5002B2761)

— o~ —~ —

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

10

TP 400-7435-Z-50-F



Fuel Tank & Mount Group

REF NO
1a
1b
2
3a
3b

oo NoO oA

11
12
13
14a
14b
15a
15b
16
17
18
19
20
21
22
23

Footnotes

PART NO.
5103176
5049947
5049948
5103005
5101651
5400250B
5025386
5025011X8
5025292
5025170
5400012A
5025013X8
5025293
5025394
5025013X10
5402557A
5404655A
5402556A
5404656A
5022917
5022917X1
5020835
5050831X22
5101149
5021178X3
5050833X11
5050833X18

QTy.

d b e A ) =2 AN = a A NN

DESCRIPTION
TANK, FUEL, LH, 1500Z (S/N: 2014923026 & Above)
TANK, FUEL, 1S15002/IS500Z - LH (S/N: 2014923025 & Below)
TANK, FENDER, 1S15002/IS500Z - RH
FUEL CAP, 3-1/2", MANAGED VENT OUT, 12" (S/N: 2014923026 & Above)
CAP, FUEL TANK, 3-1/2" NECK (S/N: 2014923025 & Below)
BADGE, 1S1500Z, RED
SCREW, #10-24 X 3/8" ALLEN BHBZ
BOLT, 5/16-18 X 1" GD5 YZ
WASHER, 5/16" GD.9 FLAT
WASHER, 5/16" LOCK
MOUNT, TANK, FRONT - BLK
BOLT, 3/8-16 X 1" GD5 YZ
WASHER, 3/8" GD.9 FLAT
NUT, 3/8-16 HEX NYLOCK FLANGE
BOLT, 3/8-16 X 1-1/4" GD5
WELD, TANK MOUNT-RH-IS500Z - BLK (44" & 52" Models)
WELD, TANK MOUNT - BLK (61" Models)
WELD, TANK MOUNT-LH-IS500Z - BLK (44" & 52" Models)
WELD, TANK MOUNT - LH - BLK (61" Models)
GAUGE, FUEL 12"
GROMMET, FUEL GAUGE
CLAMP, HOSE EXTERNAL, 1/2 - RED
HOSE, 1/4" FUEL, 22.00"
HOSE ASSEMBLY (SV)
FUEL FILTER (SV)
WIRE LOOM, 1/2 ID, 11.00 LONG
WIRE LOOM, 1/2 ID, 18.00 LONG

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981 (1S500ZB2752 ANSI-EXP)

5900842 (1S500ZB2652)
5900957 (1S500ZB2752)
5900958 (1S500ZB2761)

(

5900841 (1S500ZB2652 AUS/NZ)
(
(

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

11 TP 400-7435-Z-50-F



Instrument & Control Panel Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300813

11A,11B

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981 (1S500ZB2752 ANSI-EXP)

5900841 (1S500ZB2652 AUS/NZ)

5900842 (1S5002B2652)

5900957 (1S500ZB2752)

5900958 (1S500ZB2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 12 TP 400-7435-Z-50-F

— o~ —~ —



Instrument & Control Panel Group

REF NO PART NO.

1 5022222

2 5025309

3 1709188

4 5025299X4

5 5025010X5

6 5025095

7 5020927

8 5047779

9 5022180

10 5021887
11a 5409263
11b 5102417
12a 5403402A
12b 5061361A

13 5022269

14 5025271

15 5101537

16 5101073

17 5046360X1

18 5025179X6

Footnotes

QTy.

N = = 4 N = = o o 2 a2 NN W =

DESCRIPTION
RING, SWITCH RETAINER
NUT, 3/8-24 HEX JAM
PLUG, .820X1.44 HOLE, BLACK PLASTIC
SCREW, 1/4-20 X 1/2" ALLEN BH
BOLT, 1/4-20 X 5/8" GD5 YZ (S/N: 2012617338 & Below)
NUT, 1/4-20 HEX NYLON LOCK (S/N: 2012617338 & Below)

SWITCH, IGNITION, 6 POST (See Electrical Group for parts breakdown)

CABLE, CHOKE CONTROL, 51" (2)

SWITCH, BLADE ENGAGEMENT

CABLE, THROTTLE CONTROL, 45" (S/N: 2012617338 & Below)
*HOUR METER, ASSEMBLY (S/N: 2015551938 & Above)
HOUR METER (S/N: 2015551937 & Below)

PLATE, CONTROL PANEL - BLK (S/N: 2012617339 & Above)
PANEL, CONTROL 1500Z (S/N: 2012617338 & Below)

O-RING, 7/8" ID X 1/16" W

NUT, #10-24 HEX NYLON LOCK (S/N: 2012617339 & Above)
LEVER, THROTTLE CONTROL (S/N: 2012617339 & Above)
CABLE, THROTTLE, 42" (S/N: 2012617339 & Above)

KNOB, THROTTLE CONTROL (SV) (S/N: 2012617339 & Above)
SCREW, #10-24 HEX NYLON LOCK (S/N: 2012617339 & Above)

* When replacing this hour meter, please call our service department at 1-800-933-6175 ext. 709

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981 (1S500ZB2752 ANSI-EXP)

5900841

1S5002B2652 AUS/NZ)

5900842 (1S500ZB2652)
5900957 (1S500ZB2752)
5900958 (1S500ZB2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

(
(
(
(

13

TP 400-7435-Z-50-F



Engine & PTO Group - Models w/ 52" & 61" iCD Mower Decks

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300779B
27
AN

g 16, 3
> .26 g

\ 14E ?

‘ 23 T / V711477 a0y w N

NSREN Y

28a, 28b
/

T Tt T T T T T T T 1
1| Engine Replacement Parts :
1

| I
| 25 - Screen, Spark Arrester_:

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981 (1S500ZB2752 ANSI-EXP)

5900841 (1S500ZB2652 AUS/NZ)

5900842 (1S5002B2652)

5900957 (1S500ZB2752)

5900958 (1S500ZB2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 14 TP 400-7435-Z-50-F

— o~ —~ —



Engine & PTO Group - Models w/ 52" & 61" iCD Mower Decks

REF NO
1a
1b
2

o NOoO Ok~ W

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
28a
28b
29

Footnotes

PART NO.
5102866
5102865
5025011X12
5025392
5025188
5043636
5044617
5046416A
5025055X16
5025011X8
5025011X6
5050407X8
5102754
5021379
5025155
5025139
5101529
5100907
5021500
5025154
5025391
5025010X6
5048681
5025585
5101641
5025011X14
279027
279789
5050833X11

QTy.

a4 N = e e o 0N = = DN = =)= =

o

DESCRIPTION
BOLT, CRANKSHAFT, 7/16-20 X 3, GD8 (S/N: 2015745414 & Above)
BOLT, CRANKSHAFT,7/16-20X2-3/4, GD8 (S/N: 2015745413 & Below)
BOLT, 5/16-18 X 1-1/2" GD5 YZ
NUT, 5/16-18 HEX NYLOCK FLANGE
WASHER, 5/16" INT. TOOTH LOCK
CLUTCH ANCHOR PAD
WASHER, .34 X 1.25 X 10 GA
ANCHOR, CLUTCH - BLK
BOLT, 5/16-18 X 2" GD5 TFL
BOLT, 5/16-18 X 1" GD5 YZ
BOLT, 5/16-18 X 3/4" GD5
KEY, 1/4" X 1"
PULLEY, CRANKSHAFT, 1.0005 ID X 4.95 OD
GROMMET, 7/8
WASHER, 5/16" SAE
NUT, 5/16-18 HEX SERRATED FLANGE (LARGE)
ENGINE, BRIGGS & STRATTON
CLUTCH, WARNER
MUFFLER, B&S
CLAMP, VINYL INSULATED
WASHER, 1/4" SAE
NUT, 1/4-20 HEX NYLOCK FLANGE
BOLT, 1/4-20 X 3/4" GD5 YZ
HOSE, OIL DRAIN
BELLEVILLE WASHER 1.1875 X .442 X .089 (S/N: 2015745414 & Above)
SCREEN, SPARK ARRESTER
BOLT, 5/16-18 X 1-3/4" GD5 YZ
LABEL, POWER (44P777 Engines)
LABEL, POWER (44Q777 Engines)
WIRE LOOM, 1/2"ID, 11"

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981 (1S500ZB2752 ANSI-EXP)

5900842 (1S500ZB2652)
5900957 (1S500ZB2752)
5900958 (1S500ZB2761)

(

5900841 (1S500ZB2652 AUS/NZ)
(
(

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

15 TP 400-7435-Z-50-F



Engine Service Parts - Briggs & Stratton Professional Series

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

0001BSPS

Fits Briggs & Stratton Professional Series Engine Model Numbers:

44Q777

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981 (1S500ZB2752 ANSI-EXP)

5900841 (1S5002B2652 AUS/NZ)

5900842 (1S5002B2652)

5900957 (1S500ZB2752)

5900958 (1S5002B2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 16 TP 400-7435-Z-50-F



Engine Service Parts - Briggs & Stratton Professional Series

REF NO PART NO. QTY. DESCRIPTION

1 792303 1 FILTER-PRE CLEANER (276655)

2 5100927X2 1 AIR CLEANER ELEMENT, 26HP ELS, B & S (792105)

3 5100927X1 1 OIL FILTER, 26HP ELS, BRIGGS & STRATTON (795890)
Footnotes

The above parts group applies to the following Mfg. Nos.:

5900770 (1S500ZB2661)

5900981 (1S500ZB2752 ANSI-EXP)
5900841 (1S500ZB2652 AUS/NZ)
5900842 (1S500ZB2652)

5900957 (1S500ZB2752)

5900958 (1S500ZB2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

17

TP 400-7435-Z-50-F



Pump Drive Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300780

—— —~—

o Pulley installed with o
hub pointing up.

4

~—— ——

~— o

Spring Measurement

N

83/8”
(21,2 cm

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981 (1S500ZB2752 ANSI-EXP)

5900841 (1S500ZB2652 AUS/NZ)

5900842 (1S5002B2652)

5900957 (1S500ZB2752)

5900958 (1S500ZB2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 18 TP 400-7435-Z-50-F

— o~ —~ —



Pump Drive Group

REF NO PART NO.

1 5046430A

2 5022157

3 5102004

4 5025305

5 5025013X28
6 5025394

7 5025013X18
8 5025013X14
9 5025100

10 -

11 5101380

12 5025429

13 5025034

14 5022847

15 5100912

16 5023254

17 5044577

18 5023215

19 5025531

20 5100923

Footnotes

QTy.

S AN N MNMN AN = = o a g =N =N =

DESCRIPTION
WELD, ARM, PUMP DRIVE IDLER - BLK
BUSHING, BRASS, 1.25X1X1.25
SPACER, .39 X 1.00 X 2.55, SS
WASHER, .41 X 1.75 X .14
BOLT, 3/8-16 X 3-1/2" GD5 YZ
NUT, 3/8-16 HEX NYLOCK FLANGE
BOLT, 3/8-16 X 2-1/4" GD5 YZ
BOLT, 3/8-16 X 1-3/4" GD5
NUT, 3/8-16 HEX SIDE LOCK
PULLEY CRANKSHAFT (SEE ENGINE & PTO GROUP)
PULLEY, FLAT IDLER, 4.06 X .75 W
EYE BOLT, 3/8-16 X 4, 2-1/8 OF THREAD
NUT, 3/8-16 HEX
SPRING, EXTENSION, SWIVEL END
PULLEY, PUMP DRIVE
KEY, 5MM SQ. W/ RADIUS
WASHER, .265 X 1.50 X .109, YZ
CAPSCREW,HEX HEAD M6-1.0X 14MM
SET SCREW, 5/16-18 X 3/8, KNURL, W/PATCH
BELT,#7-9502, B-SECT - EL 67.8, HYDRO

The above parts group applies to the following Mfg. Nos.:

5900770 (1S500ZB2661)

5900981 (1S500ZB2752 ANSI-EXP)

5900842 (1S500ZB2652)
5900957 (1S500ZB2752)
5900958 (1S500ZB2761)

(

5900841 (1S500ZB2652 AUS/NZ)
(
(

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

19

TP 400-7435-Z-50-F



Motion Control Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300815

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981 (1S500ZB2752 ANSI-EXP)

5900841 (1S500ZB2652 AUS/NZ)

5900842 (1S5002B2652)

5900957 (1S500ZB2752)

5900958 (1S500ZB2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 20 TP 400-7435-Z-50-F

— o~ —~ —



Motion Control Group
REFNO PARTNO. QTY. DESCRIPTION

1 5100947 2 ROD, NEUTRAL RETURN
2 5022645 2 SPRING, REVERSE RETURN
3 5023260 2 BUSHING, NYLON
4 5100942 2 BUSHING, FLANGED .375 X .630 X 2.00
5 5010546 2 COLLAR, 3/8" SET
6 5025156 12 WASHER, 3/8" SAE
7 5025210 2 PIN, HAIR, .0915 X 1-7/8
8 5100941 4 BALL STUD, 5/16 X .50,# PC-477-2)
9 5100940 2 DAMPENER, CONTROL,#(P6709/P3610)
10 5025392 12 NUT, 5/16-18 HEX NYLOCK FLANGE
11 5100946 2 ROD, HYDRO LINKAGE
12 5023212 2 NUT, 5/16-24 HEX, LH
13 5022628 2 BALL JOINT, 5/16-24, LH FEMALE
14 5402622A 2 PLATE, PUMP SUPPORT - BLK
15 5025011X8 4 BOLT, 5/16-18 X 1" GD5 YZ
16 5025155 6 WASHER, 5/16" SAE
17 5025011X10 2 BOLT, 5/16-18 X 1-1/4" GD5 YZ
18 5021146 2 BALL JOINT, 5/16-24, FEMALE
19 5025033 6 NUT, 5/16-24 HEX
20 5021098 2 BEARING, BRONZE FLANGE, 3/4
21 5025013X8 2 BOLT, 3/8-16 X 1" GD5 YZ
22 5025394 14 NUT, 3/8-16 HEX NYLOCK FLANGE
23 5021499 2 BEARING, FLANGE
24 5025013X10 2 BOLT, 3/8-16 X 1-1/4" GD5
25 5025096 4 NUT, 3/8-16 HEX NYLON LOCK
26 5025013X14 8 BOLT, 3/8-16 X 1-3/4" GD5
27 5047004A 2 MOUNT, CONTROL ARM - BLK
28 5402595A 1 WELD, NEUTRAL LOCK, RH - BLK
29 5402594A 1 WELD, NEUTRAL LOCK, LH - BLK
30 5022095 2 SWITCH, PLUNGER, N.O./N.C.
31 5025179X4 4 SCREW, #10-24 X 1/2" ROUND PHILLIPS
32 5025029 4 NUT, #10-24 HEX
33 5025011X9 4 BOLT, 5/16-18 X 1-1/8" GD5
34 5025127 8 NUT, 5/16-18 HEX SERRATED FLANGE (SMALL)
35 5025013X20 4 BOLT, 3/8-16 X 2-1/2" GD5 YZ
36 5048264 6 SPACER, .39 X .63 X 1.50
37 5025013X24 2 BOLT, 3/8-16 X 3" GD5 YZ
38 5047055A 1 WELD, HANDLE MOTION CONTROL, LH - BLK
39 5047056A 1 WELD, HANDLE MOTION CONTROL, RH - BLK
40 1930591 4 SCREW-HEX WZ LOCK FLNG 5/16-18X0.750BLK
41 5022068 2 GRIP, FOAM, 3/4" ID, 16" LONG
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981 (1S5002B2752 ANSI-EXP)

5900841 (1S5002B2652 AUS/NZ)

5900842 (1S5002B2652)

5900957 (1S500ZB2752)

5900958 (1S500ZB2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 21 TP 400-7435-Z-50-F

— o~ —~ —



Motion Control Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300815

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981 (1S500ZB2752 ANSI-EXP)

5900841 (1S500ZB2652 AUS/NZ)

5900842 (1S5002B2652)

5900957 (1S500ZB2752)

5900958 (1S500ZB2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 22 TP 400-7435-Z-50-F

— o~ —~ —



Motion Control Group
REFNO PARTNO. QTY. DESCRIPTION

42 5100948 2 GUARD, RUBBER MOT CTRS - 1S500Z

43 5025431 4 PUSH RIVET (TREE TYPE), BLACK

44 5020639 2 SPRING, EXTENSION

45 5402588A 1 WELD, SHAFT MOTION CONTROL - LH - BLK

46 5402589A 1 WELD, SHAFT MOTION CONTROL - RH - BLK
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981 (1S5002B2752 ANSI-EXP)

5900841 (1S5002B2652 AUS/NZ)

5900842 (1S5002B2652)

5900957 (1S500ZB2752)

5900958 (1S500ZB2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 23 TP 400-7435-Z-50-F



Hydraulic Mount Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300656

N e
«

e

,
e

o

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981 (1S500ZB2752 ANSI-EXP)

5900841 (1S500ZB2652 AUS/NZ)

5900842 (1S5002B2652)

5900957 (1S500ZB2752)

5900958 (1S500ZB2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 24 TP 400-7435-Z-50-F

— o~ —~ —



Hydraulic Mount Group

REF NO PART NO.
5025391
5025013X10
5025156
5025394
5025010X6
5025154
5408234B
50617468
5025013X12

© 00 NO O WN =

Footnotes

QTy.

A N2 BB DOODN NS

DESCRIPTION
NUT, 1/4-20 HEX NYLOCK FLANGE
BOLT, 3/8-16 X 1-1/4" GD5
WASHER, 3/8" SAE
NUT, 3/8-16 HEX NYLOCK FLANGE
BOLT, 1/4-20 X 3/4" GD5 YZ
WASHER, 1/4" SAE
WELD, HYD TANK MOUNT
BRACKET, HYDRAULIC TANK
BOLT, 3/8-16 X 1-1/2" GD5 YZ

The above parts group applies to the following Mfg. Nos.:

5900770 (1S500ZB2661)

5900981 (1S500ZB2752 ANSI-EXP)
5900841 (1S500ZB2652 AUS/NZ)
(
(

5900842 (1S500ZB2652)
5900957 (1S500ZB2752)
5900958 (1S500ZB2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

25

TP 400-7435-Z-50-F



Hydraulic Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

(3]
P
TN ]
I
AN
RN
o]

= =
——————————— CEHR =
30\ 9
19 - -

2 AIRIRInE

10

-

33,35
2

!Hardware for
| securing pumps.

!
me gy l
l

12 37 - Fan, Shroud (61” Models)
38 - Fan (61” Models)

=

"

5300781

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981 (1S500ZB2752 ANSI-EXP)

5900841 (1S500ZB2652 AUS/NZ)

5900842 (1S5002B2652)

5900957 (1S500ZB2752)

5900958 (1S500ZB2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 26

— o~ —~ —

TP 400-7435-Z-50-F



Hydraulic Group
REFNO PARTNO. QTY. DESCRIPTION

1 - - Refer to Hydraulic Components Service Group
2 5023338 4 FITTING, #8 JIC - #8 O-RING, 45 DEG.
3 5023267 2 ADAPTER, 90 DEG, 9/16-3/8 BARB
4 5022920 2 FITTING, TEE, 1/2" HOSE
5 5023346 1 ADAPTER, 90 DEG, 9/16-5/8 BARB
6 5023461 3 ADAPTER, 45 DEG, 9/16-3/8 BARB
7 5025169 2 WASHER, 1/4" LOCK
8 5050860X18P5 1 HOSE, 3/8" PUSH-LOCK, 18.50"
9 5050860X6P5 2 HOSE, 3/8" PUSH-LOCK, 6.50"
10 5050860X6 2 HOSE, 3/8" PUSH-LOCK, 6.00"
11 5025128 4 NUT, 3/8-16 HEX SERRATED FLANGE
12 5050860X19 1 HOSE, 3/8" PUSH-LOCK, 19.00"
13 5050933X24P5 1 HOSE, 5/8 PUSH-LOCK, 24.50"
14 5102095 2 HOSE ASSEMBLY (25"
15 5102094 2 HOSE ASSEMBLY (21")
16 5100017 1 CAP, HYDRAULIC
17 5061712 1 TANK, HYDRAULIC, ASSEMBLY (Includes Ref. Nos 21-24)
18 5022922 1 CLAMP, #4 HOSE, STAINLESS
19 5021164 2 CLAMP, #10 HOSE, STAINLESS
20 5023268 11 CLAMP, HOSE
21 5023118 1 FITTING, ELBOW, 3/8" (SV)
22 5023120 1 GROMMET (SV)
23 5023121 1 GROMMET (SV)
24 5023119 1 FITTING, ELBOW, 5/8" (SV)
25 5025203X16 2 PIN, COTTER, 1/8" X 2"
26 5025013X10 4 BOLT, 3/8-16 X 1-1/4" GD5
27 5022042X2 2 KEY (SV)
28 5022042X3 2 NUT, CASTLE, 1-20 (SV)
29 5023096 1 FILTER HEAD, HYDRAULIC
30 1719168 1 FILTER, OIL
31 5025010X6 2 BOLT, 1/4-20 X 3/4" GD5 YZ
32 5025154 2 WASHER, 1/4" SAE
33 5101403 1 PE, 10CC HYDRAULIC PUMP - LH (44" & 52" Models)
34 5101404 1 PE, 10CC HYDRAULIC PUMP - RH (44" & 52" Models)
35 5023372 1 PUMP, HYDRAULIC - LH (61" Models)
36 5023373 1 PUMP, HYDRAULIC - RH (61" Models)
37 5023371 2 SHROUD, FAN (61" Models)
38 5100333 2 FAN, #51348, HYDRO-GEAR (61" Models)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981 (1S5002B2752 ANSI-EXP)

5900841 (1S5002B2652 AUS/NZ)

5900842 (1S5002B2652)

5900957 (1S500ZB2752)

5900958 (1S500ZB2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 27 TP 400-7435-Z-50-F

— o~ —~ —



Hydraulic Components Service Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Hydraulic Component Service Group

44” Models

5300781A

S/N: 2013830719 & Below

S/N: 2013830720 - 2013963421

S/N: 2013963421 & Above

52” Models

S/N: 2013830719 & Below

[C|

S/N:2014642453 & Above

10,11

n ]

61” Models

S/N: 2013830719 & Below

S/N:2014642453 &

Above

The above parts group applies to the following Mfg. Nos.:

5900770 (1S500ZB2661)

5900981 (1S500ZB2752 ANSI-EXP)
5900841 (1S500ZB2652 AUS/NZ)
5900842 (1S500ZB2652)

5900957 (1S500ZB2752)

5900958 (1S5002B2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

— o~ —~ —

28

TP 400-7435-Z-50-F



Hydraulic Components Service Group

REF NO PART NO.

1 -
2 5023481
3 5025330
4 5022599
5 5022633
6 5102130
7 5102138
8 5022634
9 5023276
10 5102814
11 5102815
12 -
13 5061670
14 5025553
15 5102689
16 5100877
17 -
18 5102682
19 5102681

Footnotes

QTy.

NN = = NN 0 o !

- N
—_

' N o 00 o !

—_

DESCRIPTION
No Longer Available. Use "B" Service Parts
BOLT, 1/2-13 X 2-1/4 PATCH
NUT, 1/2-13 SQUARE
FITTING, #8 JIC - #8 O-RING, 90 DEG.
FITTING, #8 O-RING X #8 JIC, STR
WHEEL MOTOR, HGM-12E-3054 (LH)
WHEEL MOTOR, HGM-12E-3050 (RH)
FITTING, #10 O-RING X #8 JIC, STR
FITTING, #10 ORING-#8 JIC, 90D
WHEEL MOTOR, LH, 11.9 Cl SHORT
WHEEL MOTOR, RH, 11.9 ClI SHORT
No Longer Available. Use "D" Service Parts
SPACER, .53 X 1.00 X 1.00, CZ
BOLT, 1/2-13 X 3.5, DRI-LOC PATCH
SPACER, .53 X 1.00 X 1.00, W/ FLAT, CZ
MOTOR, WHEEL, HGM-15C-4026
No Longer Available. Use "F" Service Parts
WHEEL MOTOR, LH, 14.5 CI-TF0240LS080AAKZ
WHEEL MOTOR, RH, 14.5 CI-TF0240LS081AAKZ

The above parts group applies to the following Mfg. Nos.:

5900770 (1S500ZB2661)

5900981 (1S500ZB2752 ANSI-EXP)
5900841 (1S500ZB2652 AUS/NZ)
(
(

5900842 (1S500ZB2652)
5900957 (1S500ZB2752)
5900958 (1S500ZB2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

29

TP 400-7435-Z-50-F



Parking Brake Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300132

Brake Handle & Grip (S/N:2012636129 & Below)

S ———

13A,13B

NOTE:

LH brake components shown.
Unless otherwise specified 14A - Brake Assembly, RH (Knott)
RH components are identifical. 14B - Brake Assembly, RH

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981 (1S500ZB2752 ANSI-EXP)

5900841 (1S500ZB2652 AUS/NZ)

5900842 (1S5002B2652)

5900957 (1S500ZB2752)

5900958 (1S500ZB2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 30 TP 400-7435-Z-50-F

— o~ —~ —



Parking Brake Group

REF NO PART NO. QTy. DESCRIPTION

1 5025011X9 1 BOLT, 5/16-18 X 1-1/8" GD5
2 5025139 2 NUT, 5/16-18 HEX SERRATED FLANGE (LARGE)
3 5023490 8 BOLT, 5/16-18 X 3/4 12PT FLANGE - PATCH
4 5025337 2 WASHER, 5/16" USS
5 5025013X6 4 BOLT, 3/8-16 X 3/4" GD5 YZ
6 5025394 6 NUT, 3/8-16 HEX NYLOCK FLANGE
7 5025011X14 2 BOLT, 5/16-18 X 1-3/4" GD5 YZ
8 5025392 2 NUT, 5/16-18 HEX NYLOCK FLANGE
9 5061794A 2 LINK, BRAKE STOP, 6.0 - BLK
10 5025013X12 2 BOLT, 3/8-16 X 1-1/2" GD5 YZ
11 5025128 2 NUT, 3/8-16 HEX SERRATED FLANGE
12 5102896 2 BRAKE DRUM, 6", 5 BOLT, KNOTT
13a 5102897 1 BRAKE SHOE ASM, LH, KNOTT (S/N: 2015208612 & Above)
13b 5023500 1 BRAKE ASSEMBLY, LH (S/N: 2015208611 & Below)
14a 5102898 1 BRAKE SHOE ASM, RH, KNOTT (Not illustrated - S/N: 2015208612 & Above)
14b 5023501 1 BRAKE ASSEMBLY, RH (Not illustrated - S/N: 2015208611 & Below)
15 5042134 2 SPACER, .32 X .75 X 1.06
16 5021098 2 BEARING, BRONZE FLANGE, 3/4
17 5100171 1 GRIP, BLACK FLEXIBLE (S/N: 2012636129 & Below)
18 5041930 2 SPACER, .38 X .50 X .27
19 5025156 2 WASHER, 3/8" SAE
20 5023320 2 SPRING, COMPRESSION
21 5022361 2 SPRING, BRAKE
22 5025155 2 WASHER, 5/16" SAE
23 5025045 2 NUT, 5/16-24 HEX NYLON LOCK
24a 5023324 2 CABLE, PARKING BRAKE (44" & 52" Models)
24b 5100115 2 CABLE, PARKING BRAKE (61" Models)
25 5023323 2 CLEVIS, 5/16-24, STEEL, CLEAR ZINC
26 5025033 2 NUT, 5/16-24 HEX
27 5025213X8 2 PIN, CLEVIS, 5/16" X 1
28 5025211 2 PIN, HAIR, .0585" X 1-1/8"
29 5021397 2 GROMMET, 1-1/4
30 5049831B 1 WELD, BRAKE SHAFT (S/N: 2012636129 & Below)
31 5403631A 1 WELD, BRAKE SHAFT - BLK (S/N: 2012636130 & Above)
32 5101038 1 GRIP, FOAM, 3/4 ID X 6 X .187 (S/N: 2012636130 & Above)
33 5023368X1 10 STUD, BRAKE HUB (SV)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981 (1S5002B2752 ANSI-EXP)

5900841 (1S5002B2652 AUS/NZ)

5900842 (1S5002B2652)

5900957 (1S500ZB2752)

5900958 (1S500ZB2761)

— o~ —~ —

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 31

TP 400-7435-Z-50-F



Rear Suspension Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300783
5301295
5301521

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981 (1S500ZB2752 ANSI-EXP)

5900841 (1S500ZB2652 AUS/NZ)

5900842 (1S5002B2652)

5900957 (1S500ZB2752)

5900958 (1S500ZB2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 32 TP 400-7435-Z-50-F

— o~ —~ —



Rear Suspension Group

REF NO

o NOoO O~ OND =

W W W WWWMNDMNMNDMNDMNNMNDMNDNDNODDND =2 = 2
O~ WON—=- O O© 00N WN—- O O©0~NOGPA~AWDND-—= O ©

Footnotes

PART NO.
5600256
5404478A
5025488X52
5025056
5021541
5061339
5023436
5025013X16
5025165
5025394
5025013X28
5020020
5100896
54024568
5025013X10
5025293
5022853
5025010X6
5025154
5025391
5025430
5025158
5044960
5102701
5025303
5025392
5402523B
5403827B
54042298
5407435B
54025248
54038268
5404228B
54074368

QTy.

_ o a e A DD MND NN A A a2 DD =2 O0ONMNMNDNDNRAEAMNDND 2 —
\CI o)

DESCRIPTION
Refer to Hydraulic Components Service Group
KIT, TIE BAR (5404064A) (44" & 52" Models)
WELD, TIE BAR - BLK (61" Models)
BOLT, 1/2-13 X 6-1/2" GD8 YZ
NUT, 1/2-13 HEX NYLON LOCK
BUSHING, FLANGE
SPACER, .52 X 1.00 X 3.42
SHOCK ABSORBER
BOLT, 3/8-16 X 2" GD5 YZ
WASHER, 3/8" FENDER
NUT, 3/8-16 HEX NYLOCK FLANGE
BOLT, 3/8-16 X 3-1/2" GD5 YZ
GREASE FITTING, 45 DEGREE
SPACER, .390 X 1.00 X 1.00 - YZ
PLATE, FRAME SUPPORT - IS500 - RED
BOLT, 3/8-16 X 1-1/4" GD5 YZ
WASHER, 3/8" GD.9 FLAT
SPANNER WRENCH
BOLT, 1/4-20 X 3/4" GD5 YZ
WASHER, 1/4" SAE
NUT, 1/4-20 HEX NYLOCK FLANGE
CLAMP, 5/16", DOUBLE, WIRE & TUBE
WASHER, 1/2" SAE
SPACER, .39 X 1.00 X .25
SPACER, .34 X 1.54 X .25 UHMW (44" & 52" Models)
SCREW, 5/16-18 X 1 FLAT HD SC (44" & 52" Models)
NUT, 5/16-18 HEX NYLOCK FLANGE (44" & 52" Models)
WELD, MOTOR MOUNT, LH (44" Models)
WELD, MOTOR MOUNT, LH (52" Models)
WELD, MOTOR MOUNT, LH (61" Models S/N: 2013963421 & Below)
WELD, MOTOR MOUNT, LH (61" Models S/N: 2013963422 & Above)
WELD, MOTOR MOUNT, RH (44" Models)
WELD, MOTOR MOUNT, RH (52" Models)
WELD, MOTOR MOUNT, RH (61" Models S/N: 2013963421 & Below)
WELD, MOTOR MOUNT, RH (61" Models S/N: 2013963422 & Above)

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981
5900841

1S500ZB2752 ANSI-EXP)
1S500ZB2652 AUS/NZ)
5900842 (1S500ZB2652)

5900957 (1S500ZB2752)

5900958 (1S500ZB2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

— o~ —~ —

33 TP 400-7435-Z-50-F



Deck Lift Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5301294
5301523

61” MODELS ONLY

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981 (1S500ZB2752 ANSI-EXP)

5900841 (1S500ZB2652 AUS/NZ)

5900842 (1S5002B2652)

5900957 (1S500ZB2752)

5900958 (1S500ZB2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 34 TP 400-7435-Z-50-F

— o~ —~ —



Deck Lift Group

REF NO PART NO. QTy. DESCRIPTION
1 5061527A 1 WELD, ROD DECK LIFT - BLK
2 5021880 1 GRIP, FOAM
3 5020639 1 SPRING-EXT, .500 OD X 3.50 LG X .058 WR
4 5025212X7 1 CLEVIS PIN, 1/4 X 7/8, CZ
5 5023498 1 PIN, HITCH, 1/2 X 2.00 OAL, YP
6 5025146X16 1 BOLT, 3/8-16 X 2, CARRIAGE
7 5025100 1 NUT, 3/8-16 HEX SIDE LOCK
8 5025010X5 2 BOLT-1/4-20 X 5/8 GD5 YZ
9 5025126 2 NUT, 1/4-20 HEX SERR. FLANGE
10 5049971 2 ROD,DECK ADJUSTMENT, CZ
11 5025040 8 NUT, 5/8-11 HEX
12 5045447 2 PIVOT, SPRING ROD (61" Models Use Qty. 4)
13 5020441 6 COLLAR, 5/8 SPLIT
14 5023174 2 CLEVIS, 1/2-20, STEEL
15 5025089 7 NUT, 1/2-20 HEX JAM
16 5025328X12 2 PIN, CLEVIS, 1/2 X 1 1/2, YZP
17 5025210 2 PIN, HAIR, .0915 X 1-7/8
18 5061780 2 BUSHING, .510 X .625 X .500
19 1715834 1 RUBBER, FOOT PEDAL
20 5020095 4 GREASE FITTING, 1/4-28 STRAIGHT
21 5025394 4 NUT, 3/8-16 HEX NYLOCK FLANGE
22 5025293 4 WASHER, 3/8 GD.9 FLAT
23 5025156 4 WASHER, 3/8 SAE
24 5049848 2 ROD, DECK LIFT, CZ
25 5045856 2 PIVOT, SPRING ROD (52" Models)
26 5404480B 1 SPRING, BRACKET - RED (61" Models)
27 5025391 2 NUT, 1/4-20 HEX NYLOCK FLANGE (61" Models)
28 5402521A 1 WELD, DECK HANGER, REAR - RH - BLK (Not Shown)
29 5402522A 1 WELD, DECK HANGER, REAR - LH - BLK
30 5402533A 1 WELD, REAR LIFT, LH, IS500Z - BLK
31 5402534A 1 WELD, REAR LIFT, RH , IS500Z - BLK (Not Shown)
32 5025010X8 2 BOLT, 1/4-20 X 1, GD5 (61" Models)
33 5023356 4 BUSHING, 1.00X1.13X.75, PLA
34 5025443 4 BOLT, 3/8-16 X 3/4, GD5, YZ WITH PATCH
35 5100548 4 WASHER, .390 X 1.50 X .109, YZ
36 5061523B 1 WELD, DECK ADJUST LINK
37 5022434 5 BALL JOINT, 1/2-20, MALE
38 5025013X22 4 BOLT, 3/8-16 X 2-3/4 GD5 YZ
39 5047103 1 ADAPTER, CASTER AXLE, CZ
40 5025017X24 2 BOLT, 1/2-13 X 3 GD5 YZ (61" Models Use Qty. 3)
41 5025158 7 WASHER, 1/2 SAE
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981 (1S5002B2752 ANSI-EXP)

5900841 (1S5002B2652 AUS/NZ)

5900842 (1S5002B2652)

5900957 (1S500ZB2752)

5900958 (1S500ZB2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 35 TP 400-7435-Z-50-F

— o~ —~ —



Deck Lift Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5301294
5301523

61” MODELS ONLY

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981 (1S500ZB2752 ANSI-EXP)

5900841 (1S500ZB2652 AUS/NZ)

5900842 (1S5002B2652)

5900957 (1S500ZB2752)

5900958 (1S500ZB2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 36 TP 400-7435-Z-50-F

— o~ —~ —



Deck Lift Group

REF NO
42
43
44
45
46
47
48
49
50
51
52

53a
53b
54
55
56
57
58
59

Footnotes

PART NO.
5025056
5023355
5025301
5100634
5021812
5025034
5023343
5049867B
5049868
5010114
5025098
54042998
5404481B
5025018X14
5050857X1
5025013X8
5403925A
5025128
5101028

QTy.

[N N NP O N O ST O OO O &

DESCRIPTION
NUT, 1/2-13 HEX NYLON LOCK

SPRING-EXT, 1.00 ODX13.25LGX.177WR, BLK (61" Models Use Qty. 2)

NUT, 1/2-13 HEX JAM (61" Models Use Qty. 2)

PIVOT BLOCK, PLASTIC

EYE BOLT, 3/8-16 X 6, 3.0 THREAD (61" Models Use Qty. 2)
NUT, 3/8-16 HEX (61" Models Use Qty. 4)

BUSHING, 1.00 X 1.13 X 1.38, PLASTIC

WELD, DECK STABILIZER

SHAFT, DECK STABILIZER, CZ

COLLAR, 3/4 SPLIT

NUT, 1/2-20 HEX NYLON LOCK

WELD, DECK LIFT SHAFT - IS500Z - RED (52" Models)
WELD, DECK LIFT SHAFT - IS500Z - RED (61" Models)
BOLT, 1/2-20 X 1-3/4 GD8 YZ

HOSE, 1/2" PUSH-ON, 1.00" (61" Models Use Qty. 2)
BOLT, 3/8-16 X 1 GD5 YZ

PLATE, PIVOT BLOCK SUPPORT - BLK

NUT, 3/8-16 HEX SERRATED FLANGE

CAP, VINYL - .562 X .750 - BLK

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981 (1S500ZB2752 ANSI-EXP)

5900842 (1S500ZB2652)
5900957 (1S500ZB2752)
5900958 (1S500ZB2761)

(

5900841 (1S500ZB2652 AUS/NZ)
(
(

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

37

TP 400-7435-Z-50-F



Wheel & Tire Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300784

Front Wheels & Tires

50224338 - Inflate to 40 PSI (2,76 bar)
5101418 - Inflate to 25 PSI (1,72 bar)

Rear Wheels & Tires

Inflate to 15 PSI (1,03 bar)

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981 (1S500ZB2752 ANSI-EXP)

5900841 (1S5002B2652 AUS/NZ)

5900842 (1S5002B2652)

5900957 (1S500ZB2752)

5900958 (1S5002B2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 38 TP 400-7435-Z-50-F

— o~ —~ —



Wheel & Tire Group

REF NO PART NO. QTy. DESCRIPTION
1 5022433S 2 WHEEL, CASTER, 11X4.0-5 SILVER (S/N: 2013129510 & Below)
2 5022433X1 2 TIRE, FRONT, 11 X 4.0-5 (SV)
3 5022433SX2 2 WHEEL ASSEMBLY, COMPLETE (S/N: 2013129510 & Below)
4 5025158 4 WASHER, 1/2" SAE
5 5021042 4 BEARING, ROLLER (SV)
6 5021043 4 BEARING, RETAINER (SV)
7 5045996 2 CASTER AXLE DDSH
8 5025017X56 2 BOLT, 1/2-13 X 7" GD5 YZ
9 5025056 2 NUT, 1/2-13 HEX NYLON LOCK
10 5101480 2 TIRE ASM, REAR, 20 X 8.0 X 10 (44" Models)
11 5023095X1 2 TIRE, REAR, 20 X 8.0 X 10 (SV - 44" Models)
12 5023369X1 2 RIM-10X7-5-4.5 SOLID (SV)
13 5020601 10 NUT, 1/2-20, FOR WHEEL BOLT SILVER
14 5101345 2 TIRE ASM, REAR, 20 X 10 X 10 (52" Models)
15 5101345X1 2 TIRE, REAR, 20 X 10 X 10 (SV - 52" Models)
16 5101418 2 WHEEL, CASTER, 11 X 4.0-5 (SV - S/N: 2013129511 & Above)
17 5101418X2 2 WHEEL ASSEMBLY, 11 X 4.0-5 (SV - S/N: 2013129511 & Above)
18 5101418X1 4 BEARING, CASTER WHEEL, 11 X 4.0-5 (SV - S/N: 2013129511 & Above)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981 (1S5002B2752 ANSI-EXP)

5900841 (1S5002B2652 AUS/NZ)

5900842 (1S5002B2652)

5900957 (1S500ZB2752)

5900958 (1S500ZB2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 39 TP 400-7435-Z-50-F



Decals - Brand & Model

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Sa00TESE

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981 (1S500ZB2752 ANSI-EXP)

5900841 (1S500ZB2652 AUS/NZ)

5900842 (1S5002B2652)

5900957 (1S500ZB2752)

5900958 (1S500ZB2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 40 TP 400-7435-Z-50-F

— o~ —~ —



Decals - Brand & Model

REF NO PART NO.
5101400
5100897
5100898
5061846
5022812
5022813
5102210

NOo o~ 0N =

Footnotes

QTy.

—_ -

DESCRIPTION
DECAL, BADGE, FERRIS, LOGO, 3" X 6.2"
DECAL, BADGE, 1S500Z - LH
DECAL, BADGE, I1S500Z - RH
DECAL, 44 (44" Models)
DECAL, 52 (52" Models)
DECAL, 61 (61" Models)
DECAL, iCD CUTTING SYSTEM (52" & 61" Models)

The above parts group applies to the following Mfg. Nos.:

5900770 (1S500ZB2661)

5900981 (1S500ZB2752 ANSI-EXP)
5900841 (1S500ZB2652 AUS/NZ)
(
(

5900842 (1S500ZB2652)
5900957 (1S500ZB2752)
5900958 (1S500ZB2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

41

TP 400-7435-Z-50-F



Decals - Safety & Operation

NOTE: Unless noted otherwise,
use the standard hardware torque

specification chart.

This decal
on models
with 61"
mower
decks

|

T -k
i

seri jury
Riood gporolor’s marol bokrs using s product,
Do NOT aperste s machive uriess you are waned.
Know the ocaton anc funclion o i ccntos.

+ Kasp salty dovices (guards, sieids, swiches, ofe)

i pace and orking.

move objects that o be tTowT by fhe biade.

+ Bo surs blacs and enine are sioppes efore

plocing bancs o oot ngar

1g machine, e of, remoue key and

Amputation hazard
Fiotating blades cut off arms and
- Stoptne.

B ot cary rers (especily chicren) even
it tho biados ot Thoy may a¥ o or rotur
for anoiher ido when you are ot expectiog .

+ Lookdown, behind and to o side before
charging directors.

and

&
two.

5301525

g wi
legs. A - 5 drop-oft hazards

>~ Stcp o mwr ahan chion ot otors a0 5} Wineels Gropping over

o S edges may resuitn sercus;

. cath or drowning

mowor i of

only.
PRy

(

3T

\Q/’T
©)

=
i

+ Aiow ong
refuii

+ Koep usi cleansd of debris

+ s equipmont may reats sparks that can start
fros around dry vagsiation A spark arratar may bo.

Hazard

e
T RN —

N

T8 v

» Do ot cperate on skopes over 15 degrees.

Loss of cantrol and roll-over hazard hizaccs.

Operating on siopes can be hazardous

and cause loss of control and roll-overs.

» Avold sudoen tarns o ayid spoed changas.

» Raiuce speed and use axrome cauton o1
siopes.

Wetor sof siope hazard
Wol or soft slopes can
\ cause siding and loss of
\ conirol,
QN ToNor opaatoonsopss
when gt
- DonT porte onsioes

tafating o ir3 proverion soquitoments.

afes heevy rans)

=T

spring.

PINCH POINT
“To avoid injury from
1oaded spring, read
operator's manual
before removing

o125

— [

The operator's manual is

available in Spanish.
La manual del operador
esta dispenible en Espafiol.

Ignition System (Gasoline Models)
‘This spark ignition system complies with Ganadian stendard ICES-002

si03819

HYDRAULIC OIL RESERVOIR

12

AN

Key Charge

PTC

0
Switch  Circuit  Clutch Auxiliary

20A 208  20A

= INCHES
(ocH M:%

20A

Belts & Blades

Tractor
Pump Drive Belt
44" Mower
Deck Drive Belt
Mower Blade

52" Mower

5100923

5023496
5061827

Deck Drive Belt

Mower Blade

61" Mower
Deck Drive Belt
Mower Blade

5023304
5101756

5023386

5101755

g

3
(1.80) 12" (10.2)
(120 |

(.64)

« Keep hands and feet

unless discharge chute ..+
or entire grass catcher ===
is in its proper place.

m away from deck. >
« Do not operate mower ,:;ﬁ
eX

Hovess

— | Avoid serious
injury or death
from rollover.
Do not operate
without the rollbar
installed and
operational.

\ stoee2

10

AVOID SERIOUS
INJURY OR
DEATH FROM
ROLL OVER:

Keep roff bar in the
raised position and
use seat belt

THERE IS NO ROLL.
OVER PROTECTION
WHENTHE ROLL BAR
1S DOWN

Lower the roll bar only
when necessary and
NEVER remove It

Do NOT use seat belt
when the roll bar is
down. Check for overhead
clearances before
driving under any
objects. Do NOT allow
roll bar to contact low
overhanging
obstacles, such as tree

Raise the roll bar as
s00n as clearance
permits.

Do NOT jump off it
mower tips.

branches and guide
wires, e

Read and follow ait
operating instructions.
and warnings in the
operator's manual.

ROLL OVER
PROTECTIVE
STRUCTURE

o maintain operator
protection and roll bar
certification:

Replace a damaged
roll bar, do NOT
attempt to repalr or
modiy.

Any alteration of the
oll bar must be
approved by the
manufacturer.

DO NOT exceed the
machine welght rating
of the roll bar.

The above parts group applies to the following Mfg. Nos.:

5900770 (1S500ZB2661)
5900841 (1S500ZB2652 AUS/NZ)
5900842 (1S5007B2652)
5900957 (1S500ZB2752)
5900958 (1S500ZB2761)

— o~ —~ —

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

42

TP 400-7435-Z-50-F



Decals - Safety & Operation
REFNO PARTNO. QTY. DESCRIPTION

1 5103595 1 DECAL, MAIN SAFETY
2 5061245 1 DECAL, PINCH POINT (Qty: 2 on models with 61" mower deck.)
3 7101665 2 DECAL, DANGER DO NOT OPERATE W/O DEFLECT
4 5103619 1 DECAL, MANUAL AVAIL IN SPANISH
5 5100683 2 DECAL, WARNING, ROLL BAR (Located on the frame behind the roll bar.)
6 5101990 1 DECAL, CZT HYRDO RELEASE (Located under the seat plate.)
7 5100403 1 DECAL, WARNING & CAUTION, ROPS (SV)
8 5100957 1 DECAL, HYDRAULIC OIL, SAE 20W50 (Located by the hydraulic tank.)
9 5100280 1 DECAL, THROTTLE CONTROL
10 5100405 1 DECAL, WARNING OVERHANG, ROPS (SV)
11 5048970 1 DECAL, IGNITION SWITCH
12 5046503 1 DECAL, FUSE LOCATION (Located on the instrument control panel.)
13 5100937 1 DECAL, DECK HEIGHT, 1S500Z
14 5103185 1 DECAL, BELT & BLADE, IS500Z (Located under the seat plate.)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900841 (1S5002B2652 AUS/NZ)

5900842 (1S5002B2652)

5900957 (1S500ZB2752)

5900958 (1S5002B2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 43 TP 400-7435-Z-50-F



Decals - Safety & Operation - ANSI EXP

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5302410

Belts & Blades
Tractor
Pump Drive Belt
44" Mower
Deck Drive Belt 5023496
Mower Blade 5061827
48" Mower
Deck Drive Belt 5023297
Mower Blade 5020843
52" Mower
Deck Drive Belt 5023435
Mower Blade 5021227
- » = INCHES
()=CM

3

HYDRAULIC OIL
RESERVOIR
USE EITHER:
MOBIL 1
15W-50 OIL
12—
CASTROL SYNTEC™
5W-50 0IL
DO NOT USE Key Charge PTO
CONVENTIONAL 01LS! sl G s auces
13
14
15
16

The above parts group applies to the following Mfg. Nos.:
5900981 (1S5002B2752 ANSI-EXP)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 44 TP 400-7435-Z-50-F



Decals - Safety & Operation - ANSI EXP
REFNO PARTNO. QTY. DESCRIPTION

1 5102627 1 DECAL, MAIN SAFETY, ANSI CE
2 5102420 2 DECAL, DANGER, MOWER DECK, ANSI EXP
3 5102457 1 DECAL, DANGER DISCHARGE ANSI EXPORT
4 5061246 1 DECAL, PINCH POINT, CE
5 5100685 2 DECAL, WARNING, ROLL BAR, CE
6 5100537 2 DECAL, SAFTY, CE ROPS, OBS
7 5100536 2 DECAL, SAFETY, CE ROPS
8 5103185 1 DECAL, BELT & BLADE, 1S500Z (Located under seat)
9 5048970 1 DECAL, IGNITION SWITCH
10 5100280 1 DECAL, THROTTLE CONTROL
11 5100937 1 DECAL, DECK HEIGHT, 1S500Z
12 5100957 1 DECAL, HYDRAULIC OIL, SAE 20W50 (Located on hydraulic tank mount)
13 5046503 1 DECAL, FUSE LOCATION
14 5101990 1 DECAL, CZT HYRDO RELEASE (Located under seat)
15 5102456 1 DECAL, FIRE ANSI EXPORT
16 5102628 1 DECAL, PARKING BRAKE SYMBOLS
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900981 (1S5002B2752 ANSI-EXP)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 45 TP 400-7435-Z-50-F



Evap Canister Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

STYLE A
(5302668)

3 STYLEB
(5302669)

18 e .
; N ! ! EVAP LINE ROUTING |
| | . |
| : : 1 |
1142 1 I
e ) R P 1A, 1B .
} P S :
! T | . !
b L /LH FUEL | O EVAP .
| ! | TANK | 12— CANISTER |
| ) /v’ |
! : f / :

I | ; |
I ! | :’ !
I : D e b Brred [
\ Y ST |
S ! ———————“‘———“-—:—i—(\ PJ:) ENGINE 2A,2B |
; T !
N | |
|

The above parts group applies to the following Mfg. Nos.:
5900957 (1S500ZB2752)
5900958 (1S5002B2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 46 TP 400-7435-Z-50-F



Evap Canister Group

REF NO PART NO. QTy.

1a 7700552X24P5 1
1b 7700552X27 1
2a 7700552X26 1
2b 7700552X30 1
3 313036 1
4 5103055 2
5 5025299X6 2
6 5025391 2
7 5408210A 1
8 5025011X8 2
9 5025155 2
10 5025392 2
11 - 1
12 1752800 1
13 7104638 1
14 209043 1
Footnotes

DESCRIPTION
HOSE, VAPOR, 5MM ID, 24.50 LG (Style A Setup)
HOSE, VAPOR, 5MM ID, 27.00 LG (Style B Setup)
HOSE, VAPOR, 5MM ID, 26.00 LG (Style A Setup)
HOSE, VAPOR, 5MM ID, 39.00 LG (Style B Setup)
CNSTR, CARB, 6 GAL
CLAMP, 3" ID, CUSHIONED, STAINLESS
BOLT, 1/4-20 X 3/4, ALLEN BUTTON HD, YZ
NUT, 1/4-20 HEX NYLOCK FLANGE
PLATE, CARB CANISTER MOUNT, I1S1500 - BLK
BOLT, 5/16-18 X 1 GD5 YZ
WASHER, 5/16 SAE
NUT, 5/16-18 HEX NYLOCK FLANGE
DECAL, EPA CERT, ZTRS (Located on frame near Serial Tag)
DUST FILTER, CANISTER (SV)
ASSEMBLY, REMOTE VENT - NO VALVE (SV)
GROMMET (SV)

The above parts group applies to the following Mfg. Nos.:

5900957 (1S500ZB2752)
5900958 (1S500ZB2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

47

TP 400-7435-Z-50-F



52" Mower Deck - Rollers & Casters

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

P R 4

N

N\
N -

The above parts group applies to the following Mfg. Nos.:
5900981 (1S5002B2752 ANSI-EXP)

5900841 (1S5002B2652 AUS/NZ)

5900842 (1S500ZB2652)

5900957 (1S500ZB2752)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 48 TP 400-7435-Z-50-F



52" Mower Deck - Rollers & Casters
REF NO PART NO. QTy. DESCRIPTION

1 - - MOWER DECK (SEE HOUSING, COVERS, SPINDLES & BLADES GROUP
2 5025156 2 WASHER, 3/8" SAE
3 5025100 4 NUT, 3/8-16 Hex Side Lock
4 5046586 2 SPACER, .38 X .50 X 5.06
5 5025158 4 WASHER, 1/2" SAE
6 5025013X48 2 BOLT, 3/8-16 x 6
7 2108765 2 BOLT, REAR WHEEL
8 1960027 4 WASHER
9 1714760 6 GAUGE WHEEL
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900981 (1S5002B2752 ANSI-EXP)

5900841 (1S500ZB2652 AUS/NZ)

5900842 (1S5002B2652)

5900957 (1S500ZB2752)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 49 TP 400-7435-Z-50-F



61" Mower Deck - Pulleys, Belts & Idler Arm

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5301526

RS, W 4

\\\

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)
5900958 (1S5002B2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 50 TP 400-7435-Z-50-F



61" Mower Deck - Pulleys, Belts & Idler Arm

REF NO PART NO.

1 5020095
2 5021541
3 5600184
4 5023386
5 5023340
6 5025017X22
7 5025017X24
8 5025017X28
9 5025017X36
10 5025150
11 5025396
12 5025405
13 5025406
14 5025440
15 5045022
16 5045023
17 5103430
18 5050407X10
19 5100700
20 5101103
21 5021811
22 5044673
23 5403007A
24 5025084
25 5025394
Footnotes

QTy.

1
2
4
1
1
2
1
1
1
2
5
3
3
1
1
1
3
3
3
4
1
1
1
1
1

DESCRIPTION
GREASE FITTING, 1/4-28 STRAIGHT
BUSHING, FLANGE
KIT, PULLEY & SHIELD (SV)(Includes Ref Nos 3 & 20)
BELT, #7-8592, 173
SPRING-EXTENSION, SWIVEL END
BOLT, 1/2-13 X 2-3/4 GD5
BOLT, 1/2-13 X 3 GD5
BOLT, 1/2-13 X 3-1/2 GD5
BOLT, 1/2-13 X 4-1/2 GD5
WASHER, 1/2 USS
NUT, 1/2-13 HEX NYLOCK FLANGE
NUT, 3/4-16 HEX
WASHER, 3/4 BELLEVILLE
WASHER, 1/2 GD9 YZ
SPACER, .52 X 1.00 X 3.50
SPACER, .52 X 1.00 X .44
WELD, MOUNT, IDLER
KEY, 1/4 SQ. X 1-1/4
PULLEY, 6.93 EOD X 25MM, SPLIT
SHIELD, PULLEY BEARING
EYE BOLT, 3/8-16 X 8, 1 EYE
SPACER, .52 X 1.00 X .88
WELD, IDLER ARM - BLK
NUT, 3/8-16 HEX JAM
NUT, 3/8-16 HEX NYLOCK FLANGE

The above parts group applies to the following Mfg. Nos.:

5900770 (1S500ZB2661)
5900958 (1S500ZB2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

51

TP 400-7435-Z-50-F



61" Mower Deck - Housing, Covers, Spindles & Blades

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5301527

28 - Kit, Discharge Chute, 61”

11

~
19 _
2 Y
The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)
5900958 (1S5002B2761)
52 TP 400-7435-Z-50-F

© Copyright 2012 Briggs and Stratton. All Rights Reserved.



61" Mower Deck - Housing, Covers, Spindles & Blades
REFNO PARTNO. QTY. DESCRIPTION

1 5022308 6 BODY CLIP, 5/16-18-7GA MATERIAL
2 5025145X6 2 BOLT, 5/16-18 X 3/4, CARRIAGE
3 5025011X8 12 BOLT, 5/16-18 X 1 GD5 YZ
4 5025013X12 3 BOLT, 3/8-16 X 1-1/2 GD5 YZ
5 5025045 2 NUT, 5/16-24 HEX NYLON LOCK
6 5025155 2 WASHER, 5/16 SAE
7 5025477 3 WASHER, 5/8 GRADE 8, YZ
8 5025292 6 WASHER, 5/16 GD.9 FLAT
9 5025320X14 3 BOLT, 5/8-11 X 1-3/4 GD8
10 5023156 12 BOLT, 5/16-18 X 1 1/4 FLANGE
11 5025392 21 NUT, 5/16-18 HEX NYLOCK FLANGE
12 5025394 7 NUT, 3/8-16 HEX NYLOCK FLANGE
13 5025411 1 BOLT, 5/16-18 X 3/4 FLANGE
14 5061095 3 ASSM, SPINDLE, LOW PROFILE
15 5061300 1 ROD MOUNT, CHUTE 61"
16 5404483B 1 GUARD, 61 -LH - RED
17 5101005 1 SAFETY WALK, 9.75 X 6.00
18 5404482B 1 GUARD, 61 - RH - RED
19 5401344A 1 PLATE, DEFLECTOR - BLK
20 51017558 1 BLADE, 21" (SET OF 3)
21 5600288 1 DECK SHELL W/ DECALS, 61" (SV)
22 5404834 1 CHUTE, DISCHARGE, BEND RUBBER 61" (SV) (SV)
23 5404718A 1 SUPPORT, DISCHARGE CHUTE - BLK
24 5404716B 1 WELD, FRAME CHUTE, 61
25 5408810B 1 PLATE, BRACKET, ANTI SCALP - RED
26 5025013X10 4 BOLT, 3/8-16 X 1-1/4 GD5
27 5025156 4 WASHER, 3/8 SAE
28 5600289 1 KIT, DISCHARGE CHUTE, 61" (SV) (SV - Includes Ref Nos 4, 12 & 22-24)
29 5102036 1 FLAP, STRIPER, 61 DECK
30 5405322A 1 PLATE, SUPPORT - BLK
31 5025498 2 5/16 PUSH-ON NUT RETAINER, STL, CZ
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)
5900958 (1S500ZB2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 53 TP 400-7435-Z-50-F



61" Mower Deck - Hanger Chains

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5301592

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)
5900958 (1S5002B2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 54 TP 400-7435-Z-50-F



61" Mower Deck - Hanger Chains

REF NO PART NO. QTy.

1 5025096 4
2 5025013X14 6
3 5025156 12
4 5025128 8
5 5025084 4
6 5050878X3 2
7 5050878X2 2
8 5100375 2
9 5025214X9 2
10 5025203X6 2
11 5025055X16 2
12 5025388 2
13 5025013X16 2
Footnotes

DESCRIPTION
NUT, 3/8-16 HEX NYLON LOCK
BOLT, 3/8-16 X 1-3/4 GD5
WASHER, 3/8 SAE
NUT, 3/8-16 HEX SERRATED FLANGE
NUT, 3/8-16 HEX JAM
CHAIN, 5/16 GD30, 3 LINKS
HANGER, FRONT DECK - 2 LINK
CLEVIS, 5/16-18, 3/8 PIN HOLE
PIN, CLEVIS, 3/8 X 1-1/8
PIN, COTTER, 1/8 X 3/4
BOLT, 5/16-18 X 2 GD5 TFL
NUT, 5/16-18 HEX JAM
BOLT, 3/8-16 X2 GD5 YZ

The above parts group applies to the following Mfg. Nos.:

5900770 (1S500ZB2661)
5900958 (1S500ZB2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

55

TP 400-7435-Z-50-F



61" Mower Deck - Rollers & Casters

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5301285

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)
5900958 (1S5002B2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 56 TP 400-7435-Z-50-F



61" Mower Deck - Rollers & Casters
REF NO PART NO. QTy. DESCRIPTION

1 1714760 6 WHEEL- 2.00 WIDE 3.88 DIA 0.531ID POLY
2 5025440 6 WASHER, 1/2 GD9 YZ
3 5046586 2 SPACER, .38 X .50 X 5.06
4 5025100 4 NUT, 3/8-16 HEX SIDE LOCK
5 5025013X28 2 BOLT, 3/8-16 X 3-1/2 GD5 YZ
6 5025156 4 WASHER, 3/8 SAE
7 5041931 4 SPACER, .38 X .50 X 1.25
8 5047027 2 SPACER, .51 X .75 X .56
9 5025013X48 2 BOLT, 3/8-16 X 6 GD5 YZ
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)
5900958 (1S500ZB2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 57 TP 400-7435-Z-50-F



52" Mower Deck - Hanger Chains

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300665A

The above parts group applies to the following Mfg. Nos.:
5900981 (1S5002B2752 ANSI-EXP)

5900841 (1S5002B2652 AUS/NZ)

5900842 (1S500ZB2652)

5900957 (1S500ZB2752)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 58 TP 400-7435-Z-50-F



52" Mower Deck - Hanger Chains
REFNO PARTNO. QTY. DESCRIPTION

1 5025038 2 NUT, 1/2-13 HEX

2 5025158 2 WASHER, 1/2" SAE

3 5025396 2 NUT, 1/2-13 HEX NYLOCK FLANGE

4 5025013X14 6 BOLT, 3/8-16 X 1-3/4" GD5

5 5025156 12 WASHER, 3/8" SAE

6 5025128 4 NUT, 3/8-16 HEX SERRATED FLANGE

7 5025084 4 NUT, 3/8-16 HEX JAM

8 5025394 4 NUT, 3/8-16 HEX NYLOCK FLANGE

9 5050878X3 2 CHAIN, 5/16" GD30, 3 LINKS

10 5047503 2 HANGER, FRONT DECK - 2 LINK

Footnotes

The above parts group applies to the following Mfg. Nos.:
5900981 (1S5002B2752 ANSI-EXP)

5900841 (1S500ZB2652 AUS/NZ)

5900842 (1S5002B2652)

5900957 (1S500ZB2752)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 59 TP 400-7435-Z-50-F



52" Mower Deck - Housing, Covers, Spindles & Blades Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5301126A

~

The above parts group applies to the following Mfg. Nos.:
5900981 (1S5002B2752 ANSI-EXP)

5900841 (1S5002B2652 AUS/NZ)

5900842 (1S500ZB2652)

5900957 (1S500ZB2752)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 60 TP 400-7435-Z-50-F



52" Mower Deck - Housing, Covers, Spindles & Blades Group

REF NO PART NO. QTy. DESCRIPTION
1 5022308 6 BODY CLIP, 5/16-18-7GA MATERIAL
2 5025011X6 6 BOLT, 5/16-18 X 3/4 GD5
3 5025155 14 WASHER, 5/16 SAE
4 5061811B 1 GUARD, 52" DECK - LH
5 5405037B 1 GUARD, 52" DECK - RH
6 5061300 1 ROD, CHUTE MOUNT, 61, CZ
7 5025045 2 NUT, 5/16-24 HEX NYLON LOCK
8 5402403 1 CHUTE, DISCHARGE, RUBBER, 61/72 (SV)
9 5402360A 1 SUPPORT, DISCHARGE CHUTE - BLK
10 5061293B 1 WELD, FRAME, CHUTE, 61 - RED
11 5025013X12 3 BOLT, 3/8-16 X 1-1/2 GD5 YZ
12 5025394 7 NUT, 3/8-16 HEX NYLOCK FLANGE
13 5061095 3 ASSM, SPINDLE, LOW PROFILE
14 5023156 12 BOLT, 5/16-18 X 1 1/4 FLANGE
15 5025392 22 NUT, 5/16-18 HEX NYLOCK FLANGE
16 5025320X14 3 BOLT, 5/8-11 X 1-3/4 GD8
17 5025477 3 WASHER, 5/8 GRADE 8, YZ
18 5025145X8 1 BOLT, 5/16-18 X 1, CARRIAGE
19 5025145X6 1 BOLT, 5/16-18 X 3/4, CARRIAGE
20 5101004 1 SAFETY WALK, 4.00 X 7.50
21 5025411 1 BOLT, 5/16-18 X 3/4 FLANGE
22 5101756S 1 BLADE, 18 X .25 X 2.5, 1 X 3.5 (SET OF THREE) (SV)
23 5025013X10 4 BOLT, 3/8-16 X 1-1/4 GD5 YZ
24 5600315 1 DECK SHELL W/ DECALS (SV)
25 5405557A 1 PLATE, DEFLECTOR, 52" - BLK
26 5408810B 1 PLATE, BRACKET, ANTI SCALP - RED
27 5025156 7 WASHER, 3/8 SAE
28 5102015 1 FLAP, STRIPER
29 5405238A 1 PLATE, SUPPORT - BLK
30 5025011X8 6 BOLT, 5/16-18 X 1 GD5 YZ
31 5600086 1 KIT, DISCHARGE CHUTE (SV)
32 5025498 2 5/16 PUSH-ON NUT RETAINER, STL, CZ
33 5600591 1 *DECK SHELL W/DECALS (SV - Export Models)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900981 (1S5002B2752 ANSI-EXP)

5900841 (1S500ZB2652 AUS/NZ)

5900842 (1S5002B2652)

5900957 (1S500ZB2752)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 61

TP 400-7435-Z-50-F



52" Mower Deck - Pulleys, Belts & Idler Arm

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

9301127A

g

R .

18

The above parts group applies to the following Mfg. Nos.:
5900981 (1S5002B2752 ANSI-EXP)

5900841 (1S5002B2652 AUS/NZ)

5900842 (1S500ZB2652)

5900957 (1S500ZB2752)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 62 TP 400-7435-Z-50-F



52" Mower Deck - Pulleys, Belts & Idler Arm

REF NO PART NO. QTy. DESCRIPTION
1 5023304 1 BELT, # 7-8674, 161.40
2 5600184 3 KIT, PULLEY & SHIELD (SV)
3 5101351 3 PULLEY, 5.926 OVER BALL
4 5403134A 1 WELD, IDLER ARM - BLK
5 5020095 1 GREASE FITTING, 1/4-28 STRAIGHT
6 5021541 2 BUSHING, FLANGE
7 5045022 1 SPACER, .52 X 1.00 X 3.50
8 5047142 1 SPACER, .52 X 1.25 X .70
9 5050407X10 3 KEY, 1/4 SQ. X 1-1/4
10 5025150 2 WASHER, 1/2 USS
11 5025017X40 1 BOLT, 1/2-13 X5 GD5 YZ
12 5025396 5 NUT, 1/2-13 HEX NYLOCK FLANGE
13 5025405 3 NUT, 3/4-16 HEX
14 5100632 1 SPRING, EXTENSION, SWIVEL. LONG HOOK
15 5025406 3 WASHER, 3/4 BELLEVILLE
16 5025017X24 1 BOLT, 1/2-13 X 3 GD5
17 5045023 2 SPACER, .52 X 1.00 X .44
18 5025017X20 1 BOLT, 1/2-13 X 2-1/2 GD5
19 5404088A 1 BRACKET, EYEBOLT MOUNT - BLK
20 5025017X12 1 BOLT, 1/2-13 X 1-1/2 GD5 YZ
21 5025141X26 1 EYE BOLT, 5/16-18 X 3-1/2, 2-1/8 THRD.
22 5025017X26 1 BOLT, 1/2-13 X 3-1/4, HEX HD, GD5, YZ
23 5101103 3 SHIELD, PULLEY BEARING
24 5103430 1 WELD, MOUNT, IDLER
25 5044960 1 SPACER, .39 X 1.00 X .25
26 5025013X10 1 BOLT, 3/8-16 X 1-1/4 GD5
27 5025165 1 WASHER, 3/8 FENDER
28 5025394 1 NUT, 3/8-16 HEX NYLOCK FLANGE
29 5025392 1 NUT, 5/16-18 HEX NYLOCK FLANGE
30 5025032 1 NUT, 5/16-18 HEX
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900981 (1S5002B2752 ANSI-EXP)

5900841 (1S500ZB2652 AUS/NZ)

5900842 (1S5002B2652)

5900957 (1S500ZB2752)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 63

TP 400-7435-Z-50-F



Spindle Service Parts - 5061095

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

LIS

\‘\ 5
%l
|

]

TT10

S

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981 (1S500ZB2752 ANSI-EXP)

5900841 (1S5002B2652 AUS/NZ)

5900842 (1S5002B2652)

5900957 (1S500ZB2752)

5900958 (1S5002B2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 64 TP 400-7435-Z-50-F



Spindle Service Parts - 5061095

REF NO PART NO. QTy. DESCRIPTION
1 5061095 3 ASSM, SPINDLE, LOW PROFILE (Includes Ref No. 2 - 10)
2 5023329 3 FITTING
3 5025405 3 NUT, 3/4-16 HEX
4 5025406 3 WASHER, 3/4 BELLEVILLE
5 5049793 6 SHIELD, TRASH
6 5023330 6 BEARING, .98 X 2.44 X .67
7 5023296 3 FITTING, RELIEF, 1-5 PSI
8 5061097 3 HOUSING, SPINDLE
9 5061099 3 SPACER

10 5061098 3 SHAFT, SPINDLE

Footnotes

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981 (1S5002B2752 ANSI-EXP)

5900841 (1S5002B2652 AUS/NZ)

5900842 (1S5002B2652)

5900957 (1S500ZB2752)

5900958 (1S500ZB2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 65 TP 400-7435-Z-50-F



Electrical Group - Briggs & Stratton

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300782

FRONT

i : : ' Black circles with
I white numbers indicate

splices. )
LH Neutral Parking
Switch N Brake Switches
i i b 13 \\
iﬁ @ RH Neutral
Switch
[ — - I S £ S |
25 \
=\ 25
i Auxiliary
Connectors
/28
)
< PTO
) Switch
( Y 29
i Key
7 ( T8 switch
: ; 23
H B / 24
: R et
\ -1
: Seat

Switch /

Hardware for
securing battery
cables to battery

Hardware for
securing fuse

1
|
E
to Engine o ‘ i block to control
To Engine--— “S ol 18 E panel.
Starter [ 22——(V 5N 5\ 1714 {
‘ 19 Fuse Layout 16 b2~
D/$o Euel Solﬁnmdt—ﬂh ToP E 3—
o Engine Magneto .
™~ — Key Switch |
To Alternator Y E a___ .
— i use
Self-Locking ties are Charge Circuit i - Block
used to secure the -E:!m: — PTO Clutch | K !
wire harness to the frame. - (5 \nfn i
— Auxiliary ;_ ____________________ !

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981 (1S500ZB2752 ANSI-EXP)

5900841 (1S5002B2652 AUS/NZ)

5900842 (1S5002B2652)

5900957 (1S500ZB2752)

5900958 (1S5002B2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 66 TP 400-7435-Z-50-F

— o~ —~ —



Electrical Group - Briggs & Stratton

REF NO PART NO.

1 5022805

2 5025270X16
3 5023499

4 5061763

5 5025271

6 5020798

7 1722009

8 5025010X6
9 5025154
10 5025126
11 5402460
12 5021029
13 5022182
14 1724815
15 5023217
16 5025010X5
17 5025154
18 5025126
19 5023488
20 5047136
21 5044014
22 5023216
23 5401328
24 5021603
25 5022095
26 5025179X4
27 5025029
28 5022180
29 5020927
30 5102417

Footnotes

QTy.

= = =24 B BN =2 =2 N =2 =2 2 NDDPODNON =N = MNDNNMNMNN= =2 NONDNDND =

DESCRIPTION
COVER, VINYL FUSEBLOCK
SCREW, #10-24 X 2 ROUND PHILLIPS
WASHER, #10 SAE
SPACER, .20 X .38 X 1.25
NUT, #10-24 HEX NYLON LOCK
BATTERY, WET ( BCIU1, 340 CCA)
STRAP-BLACK RUBB
BOLT, 1/4-20 X 3/4 GD5 YZ
WASHER, 1/4 SAE
NUT, 1/4-20 HEX SERR. FLANGE
WIRE HARNESS, WARNER - IS500Z
TIE,SELF-LOCKING, 12"

SWITCH, PLUNGER, NO/NC SNAP-IN

SOLENOID-4 POLE 12 VOLT DC (TROMBETTA)

WASHER, 5/16 LIGHT LOCK
BOLT-1/4-20 X 5/8 GD5 YZ

WASHER, 1/4 SAE

NUT, 1/4-20 HEX SERR. FLANGE
BATTERY CABLE, POSITIVE, 22
BATTERY CABLE, POSITIVE, 15
BATTERY CABLE, NEGATIVE, 10

NUT, 5/16-24 JAM

WIRE HARNESS, FUSE BLOCK - 1S2000
FUSE, ATO, 20 AMP (SV)

SWITCH, PLUNGER, N.O./N.C.

SCREW- #10-24 X 1/2 ROUND PHILLIPS
NUT, #10-24 HEX

SWITCH, BLADE ENGAGEMENT
SWITCH, IGNITION, 6 POST

HOUR METER

The above parts group applies to the following Mfg. Nos.:

5900770 (1S500ZB2661)

5900981 (1S500ZB2752 ANSI-EXP)
5900841 (1S500ZB2652 AUS/NZ)
(
(

5900842 (1S500ZB2652)
5900957 (1S500ZB2752)
5900958 (1S500ZB2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

67

TP 400-7435-Z-50-F



Electrical Schematic - Charging Circuit - Briggs & Stratton

Main Harness Part No:
5402460 or 5403931 WHITE
f,%ﬁ;?mc‘g LH NEUTRAL PARKING BRAKE ~ PARKING BRAKE RH NEUTRAL
5100541 (twistin) SWITCH SWITCH SWITCH SWITCH
e} ] YELLOW
y y
- |E ) 5 [e) o 4B ®)
L E] WHITE 3
2 |8 l AN YELLOW f
2] WHITERED WHITE/RED
= e NN N l_— T
< veLLoW A
H VeLLow VELLOW IGNITION SWITCH
— 1 POSITION | CIRCUIT MAKE
~~~~~~~~~~~~~~~~~~~ - YELLOW -
i bl 1.0FF |G&M&A
, ENGINE HARNESS i 2.AUN BRLEA
! FUEL SOLENOID ; ORANGE/BLACK T ORANGE/BLACK T 3.START |B&L&S
. aane I AUXILARY AUXILARY
{ il 1 CONNECTOR WHITEGREEN | WHITE/GREEN SWITCH
: ENGINE MAGNETO ; s i
i i TO ENGINE HARNESS WHITE § é 8 YELLOW YELLOW
i ALTERNATOR ; WHITE A WHITE  — WHITE
I ! ORANGEWHITE - ORANGEMWHITE N ORANGEMHITE |\ OBANGEWHITE
i - ORAGEAWHITE L WHITE WHITE WHITE PTO SWITCH
%
@
3 ] M iGNimon BTy
== h z - wevow swich , | |3
£ 2 B ORANGE/WHITE L g
VIOLET £ 5 = 5% P
E 2 ] WHITE 2
BLACK BLACK BLACK -
BLACK BLACK sk [T | B
NEGATIVE BATTERY CABLE L J
auack | Soend - HOURMETER
B 1 li ES
= aaTTERY ORANGEBLACK ORANGE/BLACK 18
PTO CLUTCH POSITIVE BATTERY CABLE N vioLeT j"l‘ VioLET
5047136
RED o
ORANGE/BLACK =
[oo |
GRAY L eRav
H® @A
VIOLET VIOLED
L6 @
RED RED RED
BLACK ® @ P W N
VIOLET VIOLET TO FUSE BLOCK HARNESS VIOLET
GRAY oRAY GRAY
= e .
| IOLET !
| AED !
i |
POSITVE STARTER CABLE | | A i
STARTER @ RED 5023489 | O é '
MOTOR ! CHARGING | yig167 !
! . Ty O mm :
= | FUSEBLOCK HARNESS oo T0 MAIN HARNESS !
J 5401328 o ® @ |
| ‘
H AUXILLARY | ORANGEBLACK | () 1
? —— i
! ORANGE/BLACK i
! GRAY |
| H

The above parts group applies to the following Mfg. Nos.:
5900770 (1S5002B2661)

5900981 (1S500ZB2752 ANSI-EXP)

5900841 (1S500ZB2652 AUS/NZ)

5900842 (1S5002B2652)

5900957 (1S500ZB2752)

5900958 (1S500ZB2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

68

TP 400-

7435-Z-50-F



Electrical Schematic - Cranking Circuit - Briggs & Stratton

Main Harness Part No:
5402460 or 5403931 WHITE
SEAT SWITCH
5100540 (bolt-n) LH NEUTRAL PARKING BRAKE  PARKING BRAKE RH NEUTRAL
5100541 (twistin) SWITCH SWITCH SWITCH SWITCH
3 0 YELLOW
ucg Qm, e QLW ycg C{mz mg S
- ST 3 Ty
5 o) S0 o] fElo o
E] WHITE Bz
2 |2 P SEIETP N I a
5] WHITE/RED wHiTERED | |2
= — |\ WSS ) W 1
- YELLOW iy,
El IGNITION SWITCH
YELLOW — YELLOW POSITION | GIRCUIT MAKE
___________________ VELLOW i 7~ YELLOW o~ 1.0FF |G&M&A
! ENGINE HARNESS i -
' 2RUN_ |B&L&A
I FUEL SOLENOID : ORANGE/BLACK — ORANGE/BLACK - 3.START [B&L&S
[ ; AUXILARY AUXILARY
i ! | CONNECTOR WHITE/GREEN Ll wwreeren L | SWITCH
! ENGINE MAGNETO : —T+} |- -
i i TO ENGINE HARNESS e WHITE é é g . JELLOW YELLOW
4 ALTERNATOR 0 ; = WHITE — WHITE — WHITE
I ‘ | £ W
! ®6 06 ! L N oRaNGEWHITE ORANGEWHITE ORANGEMHITE ORANGEWHITE
e —] p— L wHITE e T PO SWiTCH -
@
= 5 2 = M NN BYY
§ BLACK 5 % SWITCH A g
s % ES ORANGEAWHITE L s A
VIDLET 2 2 WHITE 2
BLACK BLACK BLACK BLACK -
BLACK BLACK BLACK ;{ BLUE
NEGATIVE BATTERY CABLE L) J
BLACK o o HOURMETER
g
5 1 i 2
- BATTERY ORANGE/BLACK ORANGE/BLACK l 3
PTO CLUTCH POSITIVE BATTERY CABLE vioLer vioLEr
. £ 5047136 -
ORANGE/BLACK L® O &
SOLENOID GRAY ® @//GRAV
YELLOW 1724815
- VIOLET @ @ VIOLET
RED RED
A e —
BLACK (O i
viotT e T FUSE BLOCK HARNESS vouEr
GRAY GRAY
[ .
| VIOLET !
i RED !
| |
e — L i
STARTER (A/ RED 5023488 | Ol Cb ;
MOTOR | CHARGING VIOLET I
| L pYor ‘
= | FUSE BLOCK HARNESS T0 MAIN HARNESS !
| P10 aRaY i
i 5401328 m ) ——® & |
H ORANGE/BLACK
: oo |
| |
! ORANGE/BLACK i
! GRAY i
| '

The above parts group applies to the following Mfg. Nos.:
5900770 (1S500ZB2661)

5900981 (1S500ZB2752 ANSI-EXP)

5900841 (1S500ZB2652 AUS/NZ)

5900842 (1S500ZB2652)

5900957 (1S500ZB2752)

5900958 (1S5002B2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved.

—~ o~ —~ —

69

TP

400-7435-Z-50-F



Electrical Schematic - Ignition Grounding Circuit/Operator Presence - Briggs & Stratton

Main Harness Part No:
5402460 or 5403931 WHTE
SEAT SWITCH .
5100540 fpot-n) | OO LH NEUTRAL PARKING BRAKE  PARKING BRAKE RH NEUTRAL
5100541 {wistin) SWITCH SWITCH SWITCH SWITCH
YELLOW.
9.5 QG 3
= —3
= § O WHITE (5 O %
= |5 2
| 23 S VELLO— I B
il WATERED L wiiteren] =
= YELLOW.
g lg IGNITION SWITCH
l & Yeuow YELLOW POSITION | CIRCUIT MAKE
~~~~~~~~~~~~~~~~~~~ i YELLOW A A~ YELLOW T OFF GAM&EA
! ENGINE HARNESS i = -
' = 2.RUN_|B&L&A
! FUEL SOLENOID ! ORANGEIBLACK ] 1 ORANGE/BLACK 3.START [B&L&S
[l ! AUXILARY AUMILARY
i | CONNECTOR WHITE/GREEN — WHITE/GREEN __[3 SWITCH
ENGINE MAGNETO !
i sk | < )
: | TOENGINEHARNESS e WHITE Ié N YELLOW VELLOW
ALTERNATOR .
i s T ! et " i— WHITE
I l®6e ! - ORANGEWHITE ORANGEMHITE L1 ORANGEMWHITE
b e s e =1 ORANGEWHITE », WRITE T PTO swich ST
$ M NN BYY
— £\ H YELLOW switeH /S
& % ES ORANGE/WHITE L s A
VIOLET g 2 WHITE 2
BLACK BLACK BLACK BLACK -
BLACK BLACK BLACK BLUE
NEGATIVE BATTERY CABLE | SEA]
BLACK o o HOURMETER
g
5 1 i 2
- BATTERY ORANGE/BLACK ORANGE/BLACK l 3
P10 CLUTCH POSITIVE BATTERY CABLE VIOLET ) VIOLEY
ORANGE/BLACK L® O &
SOLENOID GRAY | eRav
YELLOW 1724815 ‘@ @/
VIOLET @ @ VIOLET
RED RED
A e —
BLACK (O i
vioLET oier O FUSE BLOCK HARNESS VoLer
GRAY GRAY
= o .
VioLeT
RED
TRAIN RED
POSITIVE STARTER CABLE
STARTER /A0 5023488 L] ——~p é
o L 1o o
B | |
= P10 TO MAIN HARNESS

5401328 m ] GRAY @1

AUXILLARY | ORANGE/BLACK @@

I
ORANSE/BLACK

i
|
|
i
|
| FUSEBLOCK HARNESS
i
i
i
|
|

The above parts group applies to the following Mfg. Nos.:
5900770 (1S500ZB2661)

5900981 (1S500ZB2752 ANSI-EXP)
5900841 (1S500ZB2652 AUS/NZ)
5900842 (1S500ZB2652)

5900957 (1S500ZB2752)

5900958 (1S500ZB2761)
© Copyright 2012 Briggs and Stratton. All Rights Reserved. 70 TP 400-7435-Z-50-F



Electrical Schematic - PTO Clutch Circuit - Briggs & Stratton

ORANSE/BLACK

Main Harness Part No:
5402460 or 5403931 WHITE
SEAT SWITCH
5100540 (bot-) LH NEUTRAL PARKING BRAKE  PARKING BRAKE RH NEUTRAL
5100541 {twist-in} SWITCH SWITCH SWITCH SWITCH "
0 YELLOW
— ucg QW ) QLW ycg Cimz mg S
- - ST 3 Ty
5 o) e ol gElo o
2 % WHITE Bz
Z 2 A VELLOW A\ ]
L WHITEIRED whiTeRep| | £
g wnTERED | -
s vELLOW A
H . tiow IGNITION SWITCH
= ™ POSITION | CIRCUIT MAKE
___________________ YELLOW ot YELLOW -t
\ ENGINE HARNESS N T 1O (GAMER
‘ i ) 2RUN_[B&1&A
! FUEL SOLENOID i ORANGEIBLACK T ORANGE/BLACK s 3.START [B&L&S
P aant ! AUXILARY AUXILARY
i ! | CONNECTOR WHITEGREEN e P SWITCH
: ENGINE MAGNETO : T+ s -
i i TO ENGINE HARNESS e WHITE é § 5 VELLOW VELLOW
: ALTERRATOR o i = - WHITE — WHITE
L O—=poy;
| ©®0 L /N ORANGEMHITE - ORANGEMHITE ORANGEMHITE |1 ORANGEMWHITE
e e T —1 p—— » wHITE L wHiTe WHITE  PTO SWITCH
S
@
= 3 ] I M oeNmoN T
E BLACK = E YELLOW switeH /S
& 2 ORANGE/WHITE N
e £ S 8/ <
VIOLET é Q é
BLACK BLACK BLACK -
BLACK ~ BLACK I A\ BLACK {{ BLUE
NEGATIVE BATTERY CABLE A
B ALAK 014 e HOURMETER
g 1 i B4
- P10 CLUTCH BATTERY ORANGE/BLACK ORANGE/BLACK lE
POSITIVE BATTERY CABLE VIOLET VIOLET
£ 5047136 -
+ ORANGE/BLACK @ @ %
SOLENOID Gy 5 @,/ GRAY
YEUOW VIOLET VIOLET
D &
RED RED RED
BLACK ® @'—"‘ o
VIOLET VIOLET 70 FUSE BLOCK HARNESS VIOLET
GRAY GRAY
L .
| VIOLET !
i RED !
| |
POSITIVE STARTER CABLE ! —_— i
STARTER @ 5023486 | ® |
MOTOR ' VIOLET
! — D @ ;
= | FUSEBLOCK HARNESS T0 MAIN HARNESS !
v 5401328 GRAY @_ i
| ;
i ormeeaLAcK &) @ i
i ;
! |
| .
| |
| :

The above parts group applies to the following Mfg. Nos.:
5900770 (1S500ZB2661)

5900981 (1S500ZB2752 ANSI-EXP)

5900841 (1S500ZB2652 AUS/NZ)

5900842 (1S500ZB2652)

5900957 (1S500ZB2752)

5900958 (1S5002B2761)

© Copyright 2012 Briggs and Stratton. All Rights Reserved. 71 TP 400-7435-Z-50-F

—~ o~ —~ —



Notes




Notes







Hardware Identification

Common Hardware Types

Hex Head Capscrew @ Washer
N/

@JMMM)MMM_@

Carriage Bolt
@ @) Hox Nut

Standard Hardware Sizing

When a washer or nut is identified as 1/2”, this is the
Nominal size, meaning the inside diameter is 1/2 inch; if a
second number is present it represent the threads per inch

When bolt or capscrew is identified as 1/2 - 16 x 2”, this
means the Nominal size, or body diameteris 1/2 inch; the
second number represents the threads per inch (16 in this
example, and the final number is the body length of the
bolt or screw (in this example 2 inches long).

The guides and ruler furnished below are designed to
help you select the appropriate hardware and tools.

—Q
j_§ Inside
£ ( - ) Diameter
b \_
— \ J
e | | |
N
@ Screw, 1/2 x 2
N Body
< Diameter
| N
L= Body
s Length
—L
L N
—w
—X
< Y
N
—L
N
et N

Wrench & Fastener Size Guide

& Torque Specifications

Torque Specification Chart

FOR STANDARD MACHINE HARDWARE (Tolerance +20%)

4 \

1. These torque values are to be used for all hardware

2. Recommended seating torque values for locknuts:
a. for prevailing torque locknuts - use 65% of grad
torques.
grade 5 torques.

values must meet this specification.

Hardware
Grade N

SAE Grade 2 SAE Grade 5 SAE Grade 8
Size Of in/Ibs in/Ibs in/lbs
Hardware | ft/lbs | Nm. ft/lbs | Nm. ft/Ibs Nm.
8-32 19 2.1 30 34 41 4.6
8-36 20 2.3 31 3.5 43 49
10-24 27 3.1 43 4.9 60 6.8
10-32 31 3.5 49 55 68 7.7
1/4-20 66 7.6 8 10.9 12 16.3
1/4-28 76 8.6 10 13.6 14 19.0
5/16-18 1 15.0 17 231 25 34.0
5/16-24 12 16.3 19 25.8 27 34.0
3/8-16 20 27.2 30 40.8 45 61.2
3/8-24 23 31.3 35 47.6 50 68.0
7/116-14 30 40.8 50 68.0 70 95.2
7/16-20 35 47.6 55 74.8 80 108.8
1/2-13 50 68.0 75 | 102.0 110 149.6
1/2-20 55 74.8 90 | 1224 120 163.2
9/16-12 65 88.4 110 | 149.6 150 | 204.0
9/16-18 75 | 102.0 120 | 163.2 170 | 231.2
5/8-11 90 | 1224 150 | 204.0 220 | 299.2
5/8-18 100 | 136 180 | 24438 240 | 3264
3/4-10 160 | 217.6 260 | 353.6 386 | 525.0
3/4-16 180 | 2448 300 | 408.0 420 | 571.2
7/8-9 140 | 1904 400 | 544.0 600 816.0
7/8-14 155 | 210.8 440 | 5984 660 897.6
1-8 220 | 299.2 580 | 788.8 900 | 1,244.0
1-12 240 | 326.4 640 | 870.4 | 1,000 | 1,360.0

NOTES

excluding: locknuts, self-tapping screws, thread forming
screws, sheet metal screws and socket head setscrews.

eb

b. for flange whizlock nuts and screws - use 135% of

3. Unless otherwise noted on assembly drawings, all torque

1/4” Bolt or Nut 5/16” Bolt or Nut 3/8” Bolt or Nut 7/16” Bolt or Nut 1/2” Bolt or
Wrench—7/16" Wrench—1/2” Wrench—9/16” Wrench (Bolt)—5/8” Wrench—3/4”

Wrench (Nut)—11/16”

Nut




Parts
Manual
1IS500Z Series

Zero-Turn Riding Mower

IT IS THE POLICY OF BRIGGS STRATTON TO IMPROVE ITS PRODUCTS WHENEVER IT
IS POSSIBLE AND PRACTICAL TO DO SO. WE RESERVE THE RIGHT TO MAKE
CHANGES OR ADD IMPROVEMENTS AT ANY TIME WITHOUT INCURRING ANY
OBLIGATION TO MAKE SUCH CHANGES ON PRODUCTS MANUFACTURED

Briggs and Stratton Power Products Group, LLC.

5375 North Main Street
Munnsville, NY 13409 USA
800-933-6175

www.ferrisindustries.com

© Copyright 2012 Briggs and Stratton Corporation
All Rights Reserved. Printed In USA.





<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.5
  /CompressObjects /Off
  /CompressPages false
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize false
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness false
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Remove
  /UsePrologue false
  /ColorSettingsFile (None)
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages false
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages false
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages false
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 2400
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly true
  /PDFXNoTrimBoxError false
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile (U.S. Web Coated \050SWOP\051 v2)
  /PDFXOutputConditionIdentifier (CGATS TR 001)
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<
    /ENU (Briggs Graphics with 300dpi downsamples. Includes crops and bleed.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks true
      /AddPageInfo false
      /AddRegMarks false
      /BleedOffset [
        9
        9
        9
        9
      ]
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /HighResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MarksOffset 12.002400
      /MarksWeight 0.250000
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PageMarksFile /RomanDefault
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
    <<
      /AllowImageBreaks true
      /AllowTableBreaks true
      /ExpandPage false
      /HonorBaseURL true
      /HonorRolloverEffect false
      /IgnoreHTMLPageBreaks false
      /IncludeHeaderFooter false
      /MarginOffset [
        0
        0
        0
        0
      ]
      /MetadataAuthor ()
      /MetadataKeywords ()
      /MetadataSubject ()
      /MetadataTitle ()
      /MetricPageSize [
        0
        0
      ]
      /MetricUnit /inch
      /MobileCompatible 0
      /Namespace [
        (Adobe)
        (GoLive)
        (8.0)
      ]
      /OpenZoomToHTMLFontSize false
      /PageOrientation /Portrait
      /RemoveBackground false
      /ShrinkContent true
      /TreatColorsAs /MainMonitorColors
      /UseEmbeddedProfiles false
      /UseHTMLTitleAsMetadata true
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




